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TEST REPORT DECLARE

Address .|| Plot no. 38, Institutional Area, Sector 32,Gurgaon-122001
Equipment under Test .|| 10 Wi-Fi 6 Dual Band 2x2:2 Home Mesh Router with Integrated

Antenna (5 dBi)
Model No ;|| iondxi_HMR
Trade Mark : b by HFCL
Manufacturer .| HFCL Limited
Address ;| Plot no. 38, Institutional Area, Sector 32,Gurgaon-122001

Test Standard Used: FCC Part 15E 15.407

Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules
v02r01 .

We Declare:
The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the
configuration tested the equipment complied with the standards specified above. The test results are contained in this test

report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the accuracy and
completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: AAEMT/EMC/220826-02-09

Date of Test: Sep.26,2022 ~ Feb.21,2023 Date of Report: |May 08, 2023

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E

Description of Test Item Standard Results

AC Power Line Conducted Emissions FCC 8§15.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC §15.209(a), 15.407(b) PASS

26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC 8407(a)(1) PASS
Band Edges FCC §2.1051, §15.407(b) PASS

Power Spectral Density FCC §15.407(a)(1) PASS
Spurious Emissions at Antenna Terminals FCC §2.1051, 815.407(b) PASS
Antenna Requirement FCC §15.203 PASS
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2. GENERAL TEST INFORMATION

EUT Name

. |10 Wi-Fi 6 Dual Band 2x2:2 Home Mesh Router with Integrated
" |Antenna (5 dBi)

Model Number

: |liondxi_HMR

Power supply

1 |12vDC =%, 2.0A

[ACCREDITED]

WiFi:

802.11a/n(HT20)/ac(VHT20)/ax(HE20):
~|5180MHz~5240MHz; 5745MHz~5825MHz

" 1802.11n(HT40)/ac(VHT40)/ax(HE40):
5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80)/ax(HE80):5210MHz; 5775MHz
802.11a/n: BPSK/QPSK/16QAM/64QAM

Operation frequency

s * |802.11ac/ax; BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM
802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS8

Data Rat . 1802.11ac(VHT40/80):MCS0-MCS9

ata Rate * 802.11n(HT20):MCS0-MCST:
802.11n(HT40):MCS0-MCS7;
802.11ax(HE20/40/80):MCS0-MCS11
Antenna Type . |Integrated Antenna
Antenna gain : |5dBi
802.11a/n(HT20)/ac 5180MHz~5240MHz Chain 0
(VHT20)/ax(HE20) Chain 1
802.11n(HT40)/ac 5190MHz~5230MHz
(VHT40)/ax(HE40)
802.11ac(VHT80)/ax 5210MHz
(HE80)

Antenna Function Description:
802.11a/n(HT20)/ac 5745MHz~5825MHz Chain 0
(VHT20)/ax(HE20) Chain 1
802.11n(HT40)/ac 5755MHz~5795MHz
(VHT40)/ax(HE40)
802.11ac(VHT80)/ax 5775MHz
(HE80)

H/W No. B3

S/W No. - [2.0.4.22

Battery D IN/A

Date of Receipt : |Aug. 26, 2022
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ndition of Sample on . . .
ce d LB G SEIEE @ Good / Satisfactory / Fit for Testing
receipt
Opinions and See the specific Note / Annexure if any in the whole /full
Interpretations: report.
1 .For a more detailed features description, please refer to the
Note: manufacturer’s specifications or the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.
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Channel List
802.11a/n/ac/ax (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 -- -- -- -- -- -
802.11n/ac/ax (40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
802.11ac/ax (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - - 155 5775
2.2. ACCESSORIES OF EUT
Descrlptlop of Shielded Type Ferrite Core Length
Accessories
12vDC i ) i
Adapter
2.3. ASSISTANT EQUIPMENT USED FOR TEST
F)escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
DC Power Supply JUNKE JK15040K . 6512702
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3. EQUIPMENTS LIST FOR ALL TEST ITEMS
No Test Equipment Manufacturer Model No Serial No Cal. Date Cal DueDate
Rohde and
1 Spectrum Analyzer Schwarz FSP 101163 2022/02/08 2024/02/07
2 Loop antenna DAZE Beijing ZN30900C 18052 2021/09/15 2023/09/15
3 Hi power horn DAZE Beijing ZN30700 18012 2021/09/15 | 2023/09/15
antenna
4 Horn antenna DAZE Beijing ZN30702 18006 2022/03/23 2023/03/22
5 Horn antenna DAZE Beijing ZN30703 18005 2021/09/15 2023/09/15
6 Pre amplifier KELIANDA LNA-0009295 - 2023/01/13 2024/01/13
7 Pre amplifier KELIANDA CF-00218 - 2023/01/13 2024/01/13
8 Biconical Antenna DAZE Beijing ZN30505C 17038 2021/09/15 2023/09/15
9 EMI-RECEIVER Schwarzbeck FCKL 1528194 2023/01/13 2024/01/13
10 LISN Kyoritsu KNW-407 8-1789-5 2023/01/13 2024/01/13
SCHWAR
11 Network-LISN ZBECK NNBM8125 81251314 2023/01/13 2024/01/13
SCHWAR
12 Network-LISN ZBECK NNBM8125 81251315 2023/01/13 2024/01/13
Rohde and 2024/01/13
13 PULSELIMITER Schwarz ESH3-Z2 100681 2023/01/13
14 | 50Q Coaxial Switch DAIWA 1565157 - 2023/01/13 2024/01/13
15 | 50Q Coaxial Switch - - - 2023/01/13 2024/01/13
Wireless signal
16 power meter DARE! RPR3006W | RFSW190220 2023/01/13 2024/01/13
17 Signal Generator KEYSIGHT N5181A 512071 2023/01/13 2024/01/13
RF Vector Signal
18 Generator Keysight N5182B 512094 2023/01/13 2024/01/13
19 Spectrum analyzer R&S FSV-40N 101385 2023/01/13 2024/01/13
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Radio
20 Communication R&S CMW 500 124589 2021/09/15 2023/09/15
Tester
837017/004
21 Signal Generator R&S SMP02 836593/005 2021/09/15 2023/09/15
99 DC Regulated Power Metravi RPS-3005 669076 2022/12/13 2023/12/12
Supply
Climatic Chamber Sunrise Scientific 2022/11/22 2023/11/21
23 Instruments - -
24 Attenuators AGILENT 8494B - - -
25 Attenuators AGILENT 8495B - - -
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3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST

Laptop

EUT

Spectrum

3.2. TEST ENVIRONMENT CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

[ACCREDITED]

Certificate#5593.01

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

3.3. MEASUREMENT UNCERTAINTY

No. Item Uncertainty
1 Conducted Emission Test 2.70dB

2 Radiated Emission Test 3.09dB

3 RF power, conducted 2.46dB

4 RF power density, conducted 2.24dB

5 Spurious emissions, conducted 2.71dB

6 All emissions, radiated(<1G) 3.08dB

7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectrum ___ |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES / LIMIT

According to FCC 815.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees
as measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is required
for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omni directional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used exclusively for fixed,
point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If

transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi..
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4.3. TEST PROCEDURE

( For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures

make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For devices
operating in the band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum
analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a
RBWs less than 1 MHz, or 500 kHz, “provided that the measured power is integrated over the full reference
bandwidth” to show the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If
measurements are performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1
MHz, or 500 KHz bandwidth, the following adjustments to the procedures apply:

a) Set RBW > 1/T, where T is defined in section I1.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured
result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during
measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured
result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.
e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or

are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.c) and 5.d) above,

since RBW=100 KHZ is available on nearly all spectrum analyzers.
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4.4. TEST RESULT:CHAINDO
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CH. No. Frequency p(tzjv';enr]/dl\ir:;t)y ( dBIr_r:;nl\;ltHz) Result
TX 802.11a Mode
CH36 5180 10.16 17 Pass
CH44 5220 7.65 17 Pass
CH48 5240 9.75 17 Pass
TX 802.11n20 Mode
CH36 5180 8.78 17 Pass
CH44 5220 8.75 17 Pass
CH48 5240 9.26 17 Pass
TX 802.11n40 Mode
CH38 5190 5.63 17 Pass
CH46 5230 6.76 17 Pass
TX 802.11ac20 Mode
CH36 5180 9.03 17 Pass
CH44 5220 8.96 17 Pass
CH48 5240 4,94 17 Pass
TX 802.11ac40 Mode
CH38 5190 4.77 17 Pass
CH46 5230 6.79 17 Pass
TX 802.11ac80 Mode
CH42 5210 3.42 17 Pass
TX 802.11ax20 Mode
CH36 5180 8.02 17 Pass
CH44 5220 8.26 17 Pass
CH48 5240 4,53 17 Pass
TX 802.11ax40 Mode
CH38 5190 5.49 17 Pass
CH46 5230 4.56 17 Pass
TX 802.11ax80 Mode
CH42 5210 1.68 17 Pass
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TEST RESULT:CHAIN 1
CH. No. Frequency p(tzjv';enr]/dl\ir:;t)y ( dBIr_r:;nl\;ltHz) Result
TX 802.11a Mode
CH36 5180 8.26 11 Pass
CH44 5220 4.22 11 Pass
CH48 5240 3.89 11 Pass
TX 802.11n20 Mode
CH36 5180 7.47 11 Pass
CH44 5220 4.26 11 Pass
CH48 5240 3.55 11 Pass
TX 802.11n40 Mode
CH38 5190 3.71 11 Pass
CH46 5230 0.32 11 Pass
TX 802.11ac20 Mode
CH36 5180 3.52 11 Pass
CH44 5220 2.66 11 Pass
CH48 5240 2.39 11 Pass
TX 802.11ac40 Mode
CH38 5190 3.57 11 Pass
CH46 5230 0.59 11 Pass
TX 802.11ac80 Mode
CH42 5210 -1.62 11 Pass
TX 802.11ax20 Mode
CH36 5180 5.78 11 Pass
CH44 5220 3.19 11 Pass
CH48 5240 2.45 11 Pass
TX 802.11ax40 Mode
CH38 5190 4.60 11 Pass
CH46 5230 1.95 11 Pass
TX 802.11ax80 Mode
CH42 5210 -0.60 11 Pass
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TEST RESULT:CHAIN O
CH. No. Frequency (dBmI7I5rg(I)tKHz) (dmegg(l)tKHz) Result
TX 802.11a Mode

CH 149 5745 9.00 30 Pass

CH 157 5785 7.73 30 Pass

CH 165 5825 8.16 30 Pass
TX 802.11n20 Mode

CH 149 5745 7.44 30 Pass

CH 157 5785 8.57 30 Pass

CH 165 5825 7.24 30 Pass
TX 802.11n40 Mode

CH151 5755 4.48 30 Pass

CH159 5795 4.88 30 Pass
TX 802.11ac20 Mode

CH 149 5745 8.52 30 Pass

CH 157 5785 7.69 30 Pass

CH 165 5825 7.23 30 Pass
TX 802.11ac40 Mode

CH151 5755 5.49 30 Pass

CH159 5795 6.14 30 Pass
TX 802.11ac80 Mode

CH155 5775 1.36 30 Pass
TX 802.11ax20 Mode

CH 149 5745 7.96 30 Pass

CH 157 5785 6.55 30 Pass

CH 165 5825 6.35 30 Pass
TX 802.11ax40 Mode

CH151 5755 413 30 Pass

CH159 5795 3.36 30 Pass
TX 802.11ax80 Mode

CH155 5775 1.33 30 Pass
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TEST RESULT:CHAIN 1
CH. No. Frequency (dBmL/ggtl)tKHz) (dmeé%](I)tKHz) Result
TX 802.11a Mode

CH 149 5745 6.56 30 Pass

CH 157 5785 7.08 30 Pass

CH 165 5825 6.78 30 Pass
TX 802.11n20 Mode

CH 149 5745 8.33 30 Pass

CH 157 5785 8.16 30 Pass

CH 165 5825 7.52 30 Pass
TX 802.11n40 Mode

CH151 5755 5.54 30 Pass

CH159 5795 5.13 30 Pass
TX 802.11ac20 Mode

CH 149 5745 8.07 30 Pass

CH 157 5785 9.34 30 Pass

CH 165 5825 8.34 30 Pass
TX 802.11ac40 Mode

CH151 5755 5.72 30 Pass

CH159 5795 4.01 30 Pass
TX 802.11ac80 Mode

CH155 5775 2.01 30 Pass
TX 802.11ax20 Mode

CH 149 5745 8.66 30 Pass

CH 157 5785 9.62 30 Pass

CH 165 5825 10.01 30 Pass
TX 802.11ax40 Mode

CH151 5755 6.68 30 Pass

CH159 5795 6.27 30 Pass
TX 802.11ax80 Mode

CH155 5775 2.76 30 Pass

Page | 17

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

M

Report No.. AAEMT/EMC/220826-02-09

Test plots as followed: CHAIN 0

Spectrum I

802.11a
Channel: 36

"W
S,

e

e

N

)

“

“

N
TR

W

(E]

Ref Level 30.00 dam
Att 50 dB

« RBW 1 MHz

SWT 5.6 s & VBW 3 MHz

Mode auto FFT

@ LFk Max

Mi[1]

10.16 dBm
5.1749970 GHz

10 ds

0dem

~

ot Ay

-10 dam

-20 dBm
RO N 9
-30 dBm

-40 dam

-50 dam

-60 dam

CF 5.18 GHz

691 pts

Span 40.2 MHz

[ Marker

X-value

Y-value | Function |

Function Result |

Type | Ref | Trc |
M1| 1

Spectrum I

5.174997 GHz

10.16 dBm | |

Channel: 44

(=]

Ref Level 30.00 dgm
Att 50 da

& RBW 1 MHz

SWT 5.6 ps @ VBW 3 MHz

Mode auto FFT

@ 1Pk Max

20 dém

M1[1]

7.65 dBm
5.2260500 GHz

10 dBm

0dBm

B g

-10 dam

-20 dBm

30 dom

-40 deém

-50 dgm

-60 d&m

CF 5.22 GHz

691 pts

Span 40.2 MH2

Marker
Type | Ref | Tre |

X-value

Y-value |  Function |

Function Result |

M1 [ 1

§.22605 GHz

7.65 dBm | [

Page | 18

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

(ACCREDITED]

Certificate#5593.01



Page | 19

AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/220826-02-09

Spectrum I

Channel:

48

"\
S,

e

e

N

)

(ACCREDITED]

Certificate#5593.01

“

“y N
TR

(E]

Ref Level 30.00 dem
Att 50 dB

« RBW

SWT 5.6 s & VBW 3 MHz

1 MHz
Mode

Aauto FFT

@ LRk Max

Mi[1]

9.75 dBm
5.2348220 GHz

10 d8i

0dBm

-10 dam

-20 dam

— N\~

-30 dam

-40 dBm:

-50 dam

-60 dam

CF 5.24 GHz

691 pts

Span 40.2 MHz

(Marker

X-value

Y-value |

Function

Function Result |

Type | Ref | Trc |
™ M1 1

5.234822 GHz

9.75 dém |

|

802.11n20
Channel: 36

Spectrum I

(E]

Ref Level 30.00 dgm
Att 50 da

® RBW 1 MHz
SWT 5.6 us @ VBW 3 MHz

Mode

auto FFT

@ LPk Max

20 dém

M1[1]

8.78 dBm
5.1777310 GHz

M1

10 dBm

0dBm

N~

X
S S

-10 d&m

-20 dBm

o i
-30 d8m

N g
O

-40 dem

-50 dgm

-60 d&m

CF 5.18 GHz

691 pts

Span 40.2 MH2

Marker
Type | Ref | Tre |

X-value

| Y-value |

Function

Function Result |

M1 JiTg

5.177731 GHz

8.78 dem |

I

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

I L
o | I’I/,//

N\
N

s
14

N

(ACCRED!TED]

Certificate#5593.01

“

“y N
TR

Report No.. AAEMT/EMC/220826-02-09

Spectrum I

Channel: 44

(=]

Ref Level 30.00 d&m
Att 50 d8

@ RBW 1 Mhz
SWT 5.6 ps w» VBW 3 MHz

Mode Auto FFT

@ LPk Max

M1[1]

8,75 dBm
5.2254690 GHz|

20 dem:

10 derm

e TV

o

N

CF 5.22 GHz

691 pts

Span 40.2 MHz

Marker

X-value | Y-value |

Function

Function Result |

| Type | Ref | Tre |
™M1 1

5,225469 GHz 8,75 dem |

Spectrum l

Channel: 48

[E]

Ref Level 30.00 dam
Att 50 dB

@ RBW 1 MHz
SWT 5.6 s & VBW 3 MHz

Mode auto FFT

@ LPk Max

Mi[1]

9.26 dBm
5.2342410 GHz

20 deém

) B

10 d8m

ST

TN T

0dBm

-10 dam

-20 dBm

o Tt

e

-40 dam

50 dam

-60 dam

CF 5.24 GHz

691 pts

Span 40.2 MHz

Marker

X-value | Y-value l

Function

Function Result |

_Type | Ref | Trc |
M1 1

Page | 20

5.234241 GHz 9.26 dém |

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 21

AA Electro Magnetic Test Laboratory Private Limited
M T

Report No.. AAEMT/EMC/220826-02-09

802.11n40

Channel: 38
Spectrum I

"\Wn
S,

e

e

N

)

“,

‘ACCREDITED]

Certificate#5593.01

YA NN
AT

(F]

Ref Level 30.00 dam W RBW 1 MHz

Att 5008 SWT 11.3 ps @ VBW 3 MHz

Mode auto FFT
@ 1Pk Max

Mi[1]
20 dér

5.63 dBm
5.192080 GHz

10 d8i

NN T man, /'&-\.ﬂ'w.f‘ e PN
0dem

kY
1
\
/ :
-10 dam

-20 dam

|
o Vg h_/N‘r" \"\-«v"‘._

-40 dam:

A e Ve

-50 dam

-60 dam

CF 5.19 GHz 691 pts

Span 80.0 MH2
(Marker

| Type | Ref | Trc | X-value | Y-value |  Function |

Function Result
M1! | 1 £.19208 GHz 5.63 dBm ] |

Channel: 46
Spectrum |

[E]

Ref Level 30.00 dam W RBW 1 MHz

Att S0d3  SWT 11.3 ps & VBW 3 MHz

Mode suto FFT
@ LFk Max

Mi[1]
20 dBm

6.76 dBm
5.236950 GHz

10 d8i

Pd ‘\l/‘h‘ U\,"‘\,./\\ /_,\vwﬁ./‘ P,
0 dem f

1
-10 dam: / \

N
-20 dem / >

/) i
3 dinpdod r

i AW

-40 dem

-50 d8m

-60 dBm

CF 5.23 GHz 691 pts

Span 80.0 MHz
Marker

. Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 | 1 §.23695 GHz 6.76 dBm | |

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

Att

Report No.. AAEMT/EMC/220826-02-09

Spectrum |

Ref Level 30.00 dam
50 dB

802.11ac20
Channel: 36

"W
S,

e

e

N

)

“

‘ACCREDITED}

Certificate#5593.01

YA NN
AT

[E]

w RBW 1 MHz
SWT 5.6 ys @ VBW 3 MHz

Mode auto FFT

@ LFPk Ma

%

20 dem

Mi[1]

9.03 dBm
5.1848870 GHz

10 der

0 dem

-10 dam

-20 dBm

-40 dem

-50 dBr

-60 dam

CF 5.18 GHz

691 pts

Span 40.2 MHz

[ Marker

M1

| _Type | Ref | Trc |

X-value | Y-value |

Function

Function Result

1

5.184887 GH2 9.03 dém |

|

Att

Spectrum l

Channel:

44

[E]

Ref Level 30.00 dam
50 dB

w RBW 1 MHz

SWT 5.6 ps w VBW 3 MHz  Mode

Auto FFT

@ LPk Max

20 dem

Mi[1]

8.96 dBm
5.2236650 GHz

10 der

M

SN ]
4

= —

-20 dBm

-40 dem

-50 dBr

-60 dam

CF 5.22G

Hz

691 pts

Span 40.2 MHz

[ Marker

M1

| _Type | Ref | Trc |

X-value | Y-value |

Function

Function Result

1

5.223665 GHz 8.96 dBm |

|

Page | 22

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



"\
S,

e

e

AA Electro Magnetic Test Laboratory Private Limited
EMT "4,“,“.“\‘\ &
Report No.. AAEMT/EMC/220826-02-09

N

)

“

‘ACCREDITED}

Certificate#5593.01

Channel: 48

Spectrum e

Ref Level 30.00 dém @ RBW 1 MH2
po At 40.d3  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT
@ 1Pk Max

mi[1] 4.94 dBm
5.2406950 GHz

-40 dem

50 d8m

-60 dBm

CF 5.24 GHz 691 pts Span 40.0 MHz
Marker |

. Type | Ref | Trc | X-value | Y-value | Function | Function Result ||
M1 | Y 5.240695 GHz 4.94 dBm | | |

802.11ac40
Channel: 38

Spectrum rg

Ref Level 30.00 dém w RBW 1 MHz
Att 5008 SWT 11.3 ys » VBW 3 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] 4.77 dBm
5.204240 GHz
20 dBém
10 dBm -
P LR W T N )r\_r»._,ve“\M\_,,ﬁ\ o -~

0dem - i \
-10 dem /

-20 dBm

e A\ vy et naA

-40 dem

-50 dgm

-60 d&m

CF 5.19 GHz 691 pts Span 80.0 MH2
Marker

Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 5.20424 GHz 4,77 dém | [

Page | 23
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



\\\‘\"l“l’//,
N
Se=—

s
14

AA Electro Magnetic Test Laboratory Private Limited

EM T %, « [ACCREDITED]

TR

Report No.: AAEMT/EMC/220826-02-09 Certificate#5593.01

Channel: 46

Spectrum o

Ref Level 30.00 dam W RBW 1 MHz

Att 50d8  SWT 11.3 ps & VBW 3 MHz Mode Auto FFT
@ 1Pk Max

Mi[1] 6.79 dBm
5.232080 GHz
20 d8m

10 d8rr 01

e .x"'t/v”\f‘../\_(f\\ f x‘ﬂ-xr‘*ﬂ" NN
0dBm

-10 dam ¢ .

s \\
-20 dem : =

A , T a \ \ s ¥
:3[}‘/(!%}‘;‘.\"’“ pald f\f (Ve Vi el WA

~40 dam

50 dam

-60 dam:

CF 5.23 GHz 691 pts
Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 i 5.23208 GH2 6.79 deém | |

Span 80.0 MHz

802.11ac80
Channel: 42

Spectrum I?]

Ref Level 30.00 dam W RBW 1 MHz

Att 50d8 SWT 22.7 s & VBW 3 MHz Mode Auto FFT
@ LPk Max

Mi[1] 3.42 dBm
5.242650 GHz
20 d8i

10 de

0de AP Pt peaflon
Bm Vi ST P O AT AN =~ k

-10 d8m If; i
20 d2m 1

A
a0 g Pania Mt i, M

-40 dém

-50 dem

-60 dem

CF 5.21 GHz 691 pts
Marker

| Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 £.24265 GHz 3,42 dém | |

Span 160.0 MH2

Page | 24
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 25

AA Electro Magnetic Test Laboratory Private Limited

M

Report No.. AAEMT/EMC/220826-02-09

Spectrum '

802.11ax20
Channel: 36

\\“\”l“l’//l
NG ST A
——

s
14

N

“

“

N
TR

W

(E]

b Att

Ref Level 20.00 dsm
40 dB

@ RBW | M-z

SWT 5.7 s @ VBW 3 MH2z

Mode Auto FFT

@ LRk View

20 der

Mi[1]

8.02 dBm
5.1784950 GHz

10 der

0dem

~ AT h——— -

-10 d8m

-20 dBm

-30 dem

e TV

-40 dam

]
N\

-0 d8m

-60 dBm

CF 5.18 GHz

Spectrum I

691 pts

Channel: 44

Span 40.0 MHz

(=]

Ref Level 30.00 dém
o Att 40 db

® RBW 1 MHz
SWT 5.7 ps & VBW 3 Mz

Mode Auto FFT

@ LPk View

M1[1]

8.26 dBm
5.2361220 GHz|

0 dBm

NS

-10 dém

-20 dBm:

-30 d&m

. A

-40 dam

-50 dam:

-60 dém

CF 5.24 GHz

691 pts

Span 40.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

(ACCRED!TED]

Certificate#5593.01



Page | 26

M

AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/220826-02-09

\\“\”l“l’//l
NG ST A
——

s
14

N

“

“y N
TR

Channel: 48
Spectrum b
Ref Level 20.00 dam @ RBW 1 MHz
b ATt 40dB8  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT
@ LPk Max
mi[1] 4.53 dBm
5.2376270 GHz
20 ds
10 ds i
. i Sl e o P
0dB = Y
/ %
10 dam =
20 dam v e
/S N
-20 dsm -
= S
Pt N
-40 dem
50 dem:
-60 dBém
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 - 5.237627 GHz 4.53 dbm | |
802.11ax40

Spectrum

Channel: 38

(=]

o Att

Ref Level 30.00 dém
40 db

@ RBW 1 MHz

SWT 11.3 us » YVBW 3 MHz Mode aAuto FFT

@ LPk Max

M1[1]

5.49 dBm
5.199010 GH2z|

10 dér

0 dBm

A~ N ar— ™ ~
et A y h%

e ey

-10 dém

-20 dBm:

-30 d&m

T ™
-40 dam

P\

Ay

-50 dém:

-60 dém

CF 5.19 GHz

691 pts

Span 80.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

(ACCRED!TED]

Certificate#5593.01



M

AA Electro Magnetic Test Laboratory Private Limited

\\“\”l“l’//l
NG ST A
——

s
14

N

“

% N
TR

Report No.. AAEMT/EMC/220826-02-09

Spectrum

Channel: 46

[E]

Ref Level 30.00 dém
po Aft 40 dB

@ RBW 1 MHz
SWT 11.3 ps » VBW 3 MHz

Mode auto FFT

@ LFk Max

20 d8!

Mi[1]

4.56 dBm
5.227800 GHz|

10 d&

0dbm

M1
~ —~X
P o ‘{" I 0 b

o e AR e
s VANV

-10 d8m:

-20 dsm

-30 ddm

-40 dam

VWAV j~' g

N k,_,%f\,‘_ Az \,..r{‘\ A /\‘\

-50 dam:

-60 d2m

CF 5.23 GHz

691 pts

Span 80.0 MHz

Spectrum

802.11ax80
Channel: 42

(=]

Ref Level 30.00 dém
p Att 40 db

& RBW 1 MHz

SWT 22,7 us » VBW 3 MHz Mode auto FFT

@ 1Pk Max

20 dBm

M1[1]

1.68 dBm
5.189860 GHz

10 darr

0dBm

-10 dsm

™ - o
{ W Py

vy D
LA

-20 dém

-30 dam

&‘aﬂxﬁw—w‘\rﬂ \“f ‘4

'\“L/\“M‘"j \J\r‘.r‘\l\‘,\w_

-50 dBm

-60 dam

CF 5.21 GHz

691 pts

Span 160.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

(ACCRED!TED]

Certificate#5593.01



AA Electro Magnetic Test Laboratory Private Limited

M

Report No.. AAEMT/EMC/220826-02-09

Test plots as followed: CHAIN 1

Page | 28

o Att

Ref Level 30.00 dém

802.11a
Channel: 36

Spectrum [

\\\‘\"l“l’//,
N
Se=—

s
14

N

‘ACCRED!TED]

Certificate#5593.01

“

v,

N
TR

N

[E]

@ RBW 1 MHz

40 dB8  SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ LFk Max

20 d8m

Mi[1]

8.26 dBm
5.1857310 GHz

10 d8i

0 dem

p -
IR,

-10 dam:

-20 dam

-30 d8m
—

Py

-40 dem

-50 d8m

-60 dBm

CF 5.18 GHz

691 pts

Span 40.0 MHz

Marker
Type | Ref | Tre |

X-value | Y-value |

Function

|
Function Result ||

M1 1

5.185731 GHz 8.26 dBm |

I

|

Spectrum l

Channel: 44

(=]

b Att 40

Ref Level 30.00 dém

® RBW 1 MHz

dé  SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ LPk Max

20 dem:

M1[1]

4.22 dBm
5.2257310 GHz|

10 derm

O cBm

p

11
X

Ncid

-10 dém

-20 dam

-30 dBm

e |
-40 dBm:

CF 5.22 GHz

691 pts

Span 40.0 MHz

Marker
| Type | Ref | Tre |
| ™M1 1

X-value | Y-value | Function

Function Result |

5,225731 GHz 4.22 dem |

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 29

AA Electro Magnetic Test Laboratory Private Limited

"\Wn
S,

e

e

N

)

“,

YA NN
AT

Report No.. AAEMT/EMC/220826-02-09

Spectrum |

Channel: 48

[E]

Ref Level 30.00 dém
po Att 40 db

@ RBW 1 MHz
SWT 5.7 ps @ VBW 3 MHz

Mode Aut

o FFT

@ 1Pk Max

20 dem

Mi[1]

3.89 dBm
5.2457310 GHz

10 dg

0 dem

o -] ] o

M1

-10 dam

-20 dBm

-30 dBm—=
-

L~
-40 dem

s

-50 dar

-60 dam

CF 5.24 GHz

691 pts

Span 40.0 MHz

[ Marker
| _Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

M1 1

5.245731 GH2 3.89 dém |

|

Spectrum |

802.11n20
Channel: 36

(E]

Ref Level 20.00 dém
po ALt 40 dB

@ RBW | M-z
SWT 5.7 s & VBW 3 MHz

Mode Auto FFT

@ LRk Max

20 dér

Mi[1]

7.47 dBm
5.1858470 GHz

10 d8i

M1

0dBm

A o—t e A

-10 dam

-20 dam

-30 dBm

o~

-40 dam:

-50 dam

-60 dam

CF 5.18 GHz

691 pts

Span 40.0 MHz

(Marker
| Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

M1/ 1

5.185847 GHz 7.47 dém |

I

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

‘ACCREDITED]

Certificate#5593.01

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Sy,

s
N

14

I\\\\‘\

:

AA Electro Magnetic Test Laboratory Private Limited
ey
EMT AT [AcCREDITED)
‘. H||\ W
Certificate#5593.01

"l

o

Report No.. AAEMT/EMC/220826-02-09

Channel: 44

Spectrum [ﬂ

Ref Level 30.00 dém @ RBW 1 MHz
o Att 40 dé  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT
@ LPk Max

mMi[1] 4.26 dBm
5.2238780 GHz

20 dem

10 dBr

=

A A | N

CF 5.22 GHz 691 pts Span 40.0 MHz
Marker |
| _Type | Ref | Tre | X-value | Y-value |  Function | Function Result Il
M1 1 5,223878 GH2 4.26 dem | [

Page | 30
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



S,
AA Electro Magnetic Test Laboratory Private Limited
S

7N\ [ACCREDITED]

KTt

14
I\\‘\‘\

m
<
-
o
(P

Certificate#5593.01
Report No.. AAEMT/EMC/220826-02-09
Channel: 48
Spectrum [ b
Ref Level 20.00 dom @ RBW 1 MHz
o Att 40d8  SWT 5.7 s @ VBW 3 MHz  Mode Auto FFT
@ LFk Max
Mi[1] 3.55 dBm
5.2373370 GHz
20 d8m
10 dsi
M
g > p
0 dem /( i MY e Bl -
/ \
/ \
A N\
10 dar 7
"/(
20 da e
=
b i S
20 da ~
-40 dam
50 dem:
-60 dBm
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker |
Type | Ref | Trc | X-value | Y-value | Function | Function Result ||
M1 1 5.237337 GHz 3.55 dém | | |

Page | 31

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited
M

Report No.. AAEMT/EMC/220826-02-09

802.11n40
Channel: 38

Spectrum I

"\Wn
S,

e

e

N

)

“,

‘ACCREDITED]

Certificate#5593.01

YA NN
AT

(F]

Ref Level 20.00 dém

o Att

40 da

@ RBW 1 MHz

SWT 11.3 ys & VBW 3 MHz

Mode auto FFT

@ LFk Max

Mi[1]

20 dér

3.71 dBm
5.200770 GHz

10 dBm

1

AT

8

0dBm - = T

-10 d2m
/

-20 dam

30 dam !

P, o
-40 dam

CF 5.19 GHz 691 pts

Span 80.0 MHz

[ Marker

| _Type | Ref X-value | ¥-value |

Function |

Function Result |

LTch
1

M1 £.20077 GHz 3.71dém |

Channel: 46

Spectrum l

}

[E]

Ref Level 30.00 dém

o Aft

40 dB

@ RBW 1 MHz

SWT 11.3 ys & VBW 3 MHz

Mode auto FFT

@ LPk Max

20 dem

Mi[1]

0.32 dBm
5.215410 GHz

10 der

0 dem

-10 dam

7 AR G

-20 dBm

-30 dam

AN

P S ot
e\ S

-40 dBm

AN

R PR

-50 dBr

-60 dam

CF 5.23 GHz

691 pts

Span 80.0 MHz

[ Marker
| _Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1 1

5.21541 GHz

0.32 dém |

|

Page | 32

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



"\Wn
S,

e

e

)

AA Electro Magnetic Test Laboratory Private Limited

EM T & & [ACCREDITED)

~
KOTARR

- |
Report No.; AAEMT/EMC/220826-02-09 Certificate#5593.01

802.11ac20
Channel: 36

Spectrum | @

Ref Level 30.00 dém @ RBW 1 MHz

po Att 40.d8  SWT 5.7 ps @ VBW 2 MHz  Mode Auto FFT
@ LFk Max

mi[1] 3.52 dBm
5.1875250 GHz
20 dBm

10 dg

o oM
o P ™ o e a
0 dem -

-10 dam

|/ .
-20 dBm

2 .
-30 dsm \

_/j/

-40 dem

-50 dar

-60 dam

CF 5.18 GHz 691 pts

| Marker

| _Type | Ref | Trc | X-value | Y-value | Function |
M1 1 5.187525 GH2 3.52 dém | |

Span 40.0 MHz

Function Result |

Channel: 44

Spectrum l s

Ref Level 30.00 dém @ RBW 1 MHz

po Att 40.d3  SWT 5.7 ps @ VBW 2 MHz  Mode Auto FFT
@ LPk Max

Mi[1] 2.66 dBm
5.2171060 GHz
20 d8m

10 d8r

M1

0 dBm Y - e a

S
-10 dam -

-20 dam : =

& R
-30 dam
L~ 5 Y
-40 dam

-50 d8m

-60 dBm

CF 5.22 GHz 691 pts
Marker

" Type | Ref | Trc | X-value | Y-value | Function |
M1 JIL_ i 5.217106 GHz 2,66 dém | |

Span 40.0 MHz

Function Result |

Page | 33
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 34

M

AA Electro Magnetic Test Laboratory Private Limited

Spectrum

Ref Level 30.00 dém

\\“\”l“l’//l
NG ST A
——

s
14

N

“

“y N
TR

Report No.. AAEMT/EMC/220826-02-09

Channel: 48

@ RBW 1 MHz

(E]

b ALt
@ LPk Max

40 d&

SWT £.7 ps w» VBW 3 MHz  Mode Auto FFT

20 dém

M1[1]

2.39 dBm
5.23403270 GHz

10 dém

0dBm

M1

-10 dam

-20 dBm

30 dBm—f—

L™

-40 dem

-50 dgm

-60 dam

CF 5.24 GHz

Marker

691 pts

Type | Ref | Tre |
M1 [~t

X-value | Y-value | Function

Span 40.0 MHz

5.234327 GHz 2,30 d8m |

Function Result |

Spectrum

Ref Level 30.00 dém

802.11ac40
Channel: 38

(E]

b ALt 40 d&
@ LPk Max

& RBW 1 MHz

SWT 11,32 us & VBW 3 MHz  Mode aAuto FFT

20 dém

M1[1]

3.57 dBm
5.194860 GHz

10 dém

0dBm

R I I W L W st
7 T

-10 dam

-20 dBm

30 dBm: ¢

~

o

-40 dem

PRy VY

-50 dgm

-60 dam

CF 5.19 GHz

Marker

691 pts

Type | Ref | Tre |

M1 1

X-value | Y-value |  Function |

Span 80.0 MH2

S.10466 GHz 3,57 dem | [

Function Result |

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

(ACCRED!TED]

Certificate#5593.01



AA Electro Magnetic Test Laboratory Private Limited

M

Report No.. AAEMT/EMC/220826-02-09

Spectrum

Channel: 46

"\
S,

e

e

N

)

“

“

N
TR

W

(E]

Ref Level 20.00 dam
o At 40 dB

& RBW 1 MHz

SWT 11.3 pys » VBW 3 MHz  Mode aAuto FFT

@ LPk Max

20 dem

mi[1]
S

0.59 dBm
.232890 GHz

10 d8rr

0dBm

Mz

-10 dem

=

-20 dam

-30 dam F

A

QO
-40 dam

V

-

M\AA—

50 dam

-60 dam:

CF 5.23 GHz

691 pts

Span 80.0 MHz

Marker
| Type | Ref | Tre |

X-value | Y-value | Function |

Function Result

M1 1

5.23289 GH2 0.59 dim | [

Spectrum

802.11ac80
Channel: 42

[E]

Ref Level 30.00 dém
o At 40 da
@ 1Pk Max

@ RBW 1 MHz

SWT 22.7 pys » VBW 3 MHz  Mode auto FFT

20 d8m

Mi[1]

5.2

1.62 dBm
18570 GHz

10 d8i

0 dem

-10 dam:

ey
W\ |

B A A A
Il»f-l‘\ Y M\

-20 dam

-30 dam

nan) v

< gl

l“‘“{‘-\ v

Pl s

50 d8m

-60 dBm

CF 5.21 GHz

691 pts Span 1

60.0 MHz |

Marker
Type | Ref | Trc |

X-value |

Y-value | Function | Function Result

M1 |1

§.21857 GHz -1.62 dém |

Page | 35

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

(ACCREDITED]

Certificate#5593.01



AA Electro Magnetic Test Laboratory Private Limited

Wwin
o0 1y,

——

N

) {

“

lACCREDITED

2,
4 NN

flrdalay

Report No.: AAEMT/EMC/220826-02-09 Certificate#5593.01

Spectrum I

802.11ax20
Channel: 36

(=]

Ref Level 30.00 dém

® RBW 1 MHz

b Att 40dB  SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ LPk Max

20 dem:

M1[1]

5.78 dBm
5.1879310 GHz|

10 derm

O cBm

T B S B e oy, L vl M

-10 dém

-20 dam

-30 dBm

—
l~——

-40 dBm:

-50 dem:

-60 dam

CF 5.18 GHz

691 pts

Marker
| Type | Ref | Tre | X-value
M1 1

Y-value |

Function

Span 40.0 MHz

Function Result I

5.187931 GHz

5,78 dem |

Spectrum I

Channel:

44

(=]

Ref Level 30.00 dém ® RBW 1 MHz
o Att 40dB  SWT 5.7 ps @ VBW 3 MHz

Mode Auto FFT

@ LPk Max

20 dem:

M1[1]

3.19 dBm
5.2287410 GHz|

10de

0 dBm Su—.

P P S

-10 dém 2

-20 dam 4

-30 dBm—p—r==

—

-40 dBm:

!

-50 dam

-60 dam

CF 5.22 GHz

691 pts

Marker
| Type | Ref | Tre | X-value
M1

Y-value |

Function |

Span 40.0 MHz

Function Result |

1 5,228741 GHz

3.19 dBm |

Page | 36

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 37

AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/220826-02-09

I L
o | I’I/,//

N\
N

s
14

N

“

% N
TR

Spectrum

Channel: 48
Spectrum g
Ref Level 3000 dém @ RBW 1 MHz
o Att 40 d6  SWT 5.7 ps » VBW 3 MH:  Mode Auto FFT
@ LPk Max
M1[1] 2.45 dBm
5.2416210 GHz
20 dém
10 d8m
M1
odem e D et YN P SO R
/ \
-10 dém L \
\
> \,
20 dém - -
> N
//__’ \\
Bt = =
-40 d8m
-50 dém
-60 dam:
CF 5.24 GHz 691 pts Span 40.0 MH2z
Marker ]
Type | Ref | Tre | X-value | Y-value | Function Function Result |
M1 | [ 5.241621 GHz 2,45 dBm |
802.11ax40
Channel: 38

(E]

Ref Level 30.00 dém
b ALt 40 d&

& RBW 1 MHz

SWT 11,32 us & VBW 3 MHz  Mode aAuto FFT

@ LPk Max

20 dém

M1[1]

4.60 dBm
5.206210 GHz

10 dém

0dBm

ANASW, s | A A

N

-10 dam

-20 dBm

30 dBm e

LS SIRS Vg

-40 dem

\
TAS
¥ ",

=5 a2 ta Y

-50 dgm

-60 dam

CF 5.19 GHz

691 pts

Span 80.0 MH2

Marker
Type | Ref | Tre |

X-value | Y-value | Function

Function Result |

M1 1

$.20621 GHz 4,60 dgm |

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

(ACCRED!TED]

Certificate#5593.01

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



"\
S,

e

e

AA Electro Magnetic Test Laboratory Private Limited
EMT KIS

gamn
Report No.. AAEMT/EMC/220826-02-09

N

)

“

‘ACCREDITED}

Certificate#5593.01

Channel: 46

Spectrum T

Ref Level 30,00 dsm & RBW 1 MHz
o ATT 40 0B SWT 11.3 ys » VBW 3 MHZ Mode auto FFT
@ 1Pk Max

M1[1] 1,95 dBm|
5.231390 GHz|

10 de

0de ey 1 i

-10 dam 7 \

-20 dBm Z \ <

-30 dem — =

Nl
-40 danmy

CF 5.23 GHz 691 pts Span 80.0 MHz
Marker

_Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1] 1 5.23139 GHz 1.95 dém | |

802.11ax80
Channel: 42

Spectrum T

Ref Level 30.00 dbm & RBW 1 MHz
o ATT 4005 SWT 22.7 ys & VBW 3 MHZ  Mode auto FFT
/. 1Pk Max

M1[1] -0.60 dBm
5.223890 GHz
20 dar

10 dBm

M1
0 dem } 2 ST
[‘N\" s NMF\, ,\Jl\j\/\,,m [T aa Ak i ‘.\‘_,—.r \rwz\

-10 dam } L
-20 der
/ N\
\
\,
30 dam

Aol Y I \rnalrr Al

-50 dém

-60 dém

CF 5.21 GHz 691 pts Span 160.0 MHz |
Marker "
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1} T ¢ £.22389 GHz -0.60 dém | |

Page | 38
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 39

AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/220826-02-09

Test plots as followed: CHAIN 0

802.11a
Channel: 149

\\“\”l“l’//l
NN Y
Se=—

1,
14

W

(ACCRED!TED]

Certificate#5593.01

“

% N
TR

Spectrum I

(%]

Ref Level 3000 dém
b At 40 da

& RBW 500 kHz
SWT 11.3 us & VBW 2 MHz

Mode Auto FFT

@ LPk Max

M1[1]

9.00 dBm
5.7400220 GHz

e AN N VA

0dBm

~/ Pt e o b

-10 dam A

-20 dBm

—@u‘"s/ ~

-40 deém

-50 dgm

-60 d&m

CF 5.745 GHz 691 pts

Span 40.0 MH2

Marker
Y-value |

Function

Function Result |

Type | Ref | Tre | X-value |
| M1 | 1 5.740022 GHz

9,00 dem |

Channel: 157

Spectrum I

(®]

Ref Level 30.00 dém
f Att 40 dg

& RBW 500 kHz
SWT 11,3 us » VBW 2 MHz

Mode Auto FFT

@ LPk Max

20 dém

M1[1]

7.73 dBm
5.7812950 GHz

10 dém 2

[ S|
0dBm

Y

»—-;".’\,\r__

-10 dam /

-20 dBm

-30 dBm

A\
R /_‘f‘/ \
-40 deém

WX

-50 dgm

-60 dam

CF 5.785 GHz 691 pts

Span 40.0 MH2

Marker

Type | Ref | Tre | X-value | Y-value |

Function |

Function Result |

M1] | 1 5.781295 GHz

7.73 dBm |

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



S——
AA Electro Magnetic Test Laboratory Private Limited M

& bl ”//@: [ACCREDITED]
el W
Certificate#5593.01
Report No.: AAEMT/EMC/220826-02-09 ertiicate

Channel: 165
Spectrum l

Ref Level 30.00 dém @ RBW 500 kHz

po Att 40 dB  SWT 11.3pus » VBW 2 MHz  Mode Auto FFT
@ LFk Max

<)

Mi[1] 8.16 dBm
5.8230900 GHz
20 dem

;
10 d8 M1
N\

e o= 7 e

-20 dBm =

-30 dBm—: -

4\6,_-*.\/ =~
N\ 4
dam

A

-50 dar

-60 dam

CF 5.825 GHz 691 pts
Marker
| _Type | Ref | Trc | X-value | Y-value | Function | Function Result

|
M1 1 £.82309 GH2 8.16 dém | | |

Span 40.0 MHz

Page | 40
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



W
S,

N\
N

‘ACCRED!TED]

Certificate#5593.01

“

“y N
TR

&
=~
AA Electro Magnetic Test Laboratory Private Limited
:/
EMT
Report No.. AAEMT/EMC/220826-02-09
802.11n20
Channel: 149
Spectrum I [@
Ref Level 30.00 dém ® RBW 500 kHz
o Att 403 SWT 113ps @ VBW 2 MHz  Mode Auto FFT
@ LPk Max
M1[1] 7.44 dBm
5.7367220 GHz
20 dém
10 dén 4
/ P PN AL | N \~"\_u,r"-
0 dBm /' -
-10 dam >, \
/ \
ol N
.20 dBm: % N
r i
N e
blave Seeaitl
-40 d8m
-50 dam:
60 dam:
CF 5.745 GHz 691 pts Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M r siasrerdrr 7.4 dem | |
Channel: 157
Spectrum l [@
Ref Level 30.00 dom & RBW 500 kHz
e Att 40dB  SWT 11.3us @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
Mi[1] 8.57 dBm
5.7904410 GH2
20 d8m
o
10 d&m X
[r-\/\,v,’ N M 4 f-«-_r"\r'\—' LR
0 dBm -
,
p
-10 dBm - -
» N
-20 dam - .
30 dem— - B =
Ty Nk
-40 dam
50 d&m:
-60 dBm
GF 5.785 GHz 691 pts Span 40.0 MHz
Marker |
| Type | Ref | Trc | X-value | Y-value | Function | Function Result I!
M1 [ % 5.700441 GHz 8.57 gém | | |
Page | 41

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Sy,

s
N

14

I\\\\‘\

:

AA Electro Magnetic Test Laboratory Private Limited

W
EMT €4////$\\\\\~ [ACCREDITED
Dol AN

Report No.: AAEMT/EMC/220826-02-09 Certificate#5593.01

Channel: 165

Spectrum I [@

Ref Level 30.00 dém & RBW 500 kHz
o Att 40dB  SWT 11.3us » VBW 2 MHz Mode Auto FFT

@ LPk Max

mM1[1] 7.24 dBm
58217000 GHz

10de
P B—— " SJ—— =

-30 dBm

A
-40 dBm

-50 dem:

-60 dam

CF 5.825 GHz 691 pts Span 40.0 MHz

Marker |
| Type | Ref | Tre | X-value | Y-value | Function | Function Result 1l
M1 1 5.8217 GHz 7.24 dBm | [

Page | 42
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



I L
o | I’I/,//

N\
N

s
14

AA Electro Magnetic Test Laboratory Private Limited

EM T % « [ACCREDITED]

TR

Report No.: AAEMT/EMC/220826-02-09 Certificate#5593.01

802.11n40
Channel: 151

() =

Ref Level 30.00 d&m % RBW 500 kHz

Att 50d8  SWT 18.9 ys @ VBW 2 MHz Mode Auto FFT
@ LPk Max

M1[1] 4.48 dBm
5.751060 GHz|
20 deém:

10 derm

M1
o Prite dindne: - J\ LA ,/\\‘X/WA-.\ ’"__r\\\..ﬁ:‘,f e VA
Brn -

/ I \

-10 dém

-20 dam

ondakins N N M Lo A
-2l T

CF 5.755 GHz 691 pts
Marker

I Type | Ref | Tre | X-value | Y-value | Function | Function Result |
| M1 1 5.75106 GHz 4.43 dBm | |

Span 60.0 MHz

Channel: 159
Spectrum I [@

Ref Level 30.00 dam W RBW 500 kHz

Att S0d8  SWT 189 ps @ VBW 2 MHzZ  Mode Auto FFT
@ LFk Max

M1[1] 4.88 dBm
5.778790 GHz
20 dBm

10 der

DA s | s pA ] Adaran, e
- /r’ 7 \
<10 dam

-20 dBm

JAY LA
A MBI DA paar AT ™ madaiton

-40 dem

-50 dBr

-60 dam

CF 5.795 GHz 691 pts
[ Marker

| _Type | Ref | Trc | X-value | Y-value | Function | Function Result Il

M1 1 5.77879 GHz 4.80 dBm | | \

Span 80.0 MHz

Page | 43
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/220826-02-09

Spectrum l

802.11ac20
Channel: 149

W
S,

N\
N

s
14

N

) |

“

(ACCRED!TED

Certificate#5593.01

2,
4 NN

flrdalay

(%]

Ref Level 30.00 dém
o Att 40 d&

& RBW 500 kHz
SWT 11.3us » VBW 2 MHz Mode Auto FFT

@ LPk Max

20 dem:

M1[1]

8.52 dBm
5.7419900 GHz|

10 derm

M1

O cBm

/ Mo

Gl VN PR e

N\

-10 dém

|~

™~

P\‘A“‘N‘V‘\ﬁ~

CF 5.745 GHz

691 pts

Span 40.0 MHz

Marker

X-value

Y-value |

Function

| Function Result I

| Type | Ref | Trc |
[ M1 1

5.74199 GHz

8.52 dBm |

Spectrum '

Channel: 157

(%]

Ref Level 30.00 dém
b ALt 40 da

& RBW 500 kHz
SWT 113 us & VBW 2 MHz  Mode Autc FFT

@ LPk Max

M1[1]

7.69 dBm
5.7893990 GHz

0dBm

r,-.\f\fm

-10 dam

-20 d8m —

-30 dBm—+
o /"/

40 d&ém

-50 dgm

-60 dam

CF 5.785 GHz

691 pts

Span 40.0 MH2

Marker
Type | Ref | Tre |
M1 [

X-value

Y-value |

Function

Function Result |

1

5.789399 GHz

7.69 dém |

Page | 44

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



ey,

Q NS ST
SN/ 7,
X Z
. . . ~—
AA Electro Magnetic Test Laboratory Private Limited
T
EM T %, 7~ [ACCREDITED
“/ S
(M
Certificate#5593.01
Report No.. AAEMT/EMC/220826-02-09
Channel: 165
Spectrum [@
Ref Level 30,00 dém ® RBW 500 kHz
o Att 40d5  SWT 11.3us @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max
Mi[1] 7.23 dBm
5.8269680 GHz|
20 d8
10de L
A S | ST S
odem v 1 it
] \
a 74 \
-10 dam: -
7 .
-20 dam " e S
4'/\"./ ~
-30 dBm < S}
o~ /'/v-’ A\JI\\
40 Ham oAl
-50 dam
-60 dam
CF 5.825 GHz 691 pts Span 40.0 MHz
Marker |
| Type | Ref | Tre | X-value | Y-value | Function | Function Result /|
[ M1 1 5.826968 GHZ 7.23 dBm | | |
802.11ac40
Channel: 151
Spectrum | [@]
Ref Level 30.00 dB8m @ RBW 500 kHz
Att S0d8 SWT 18.9ps @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
Mi[1] 5.49 dBm
5.751760 GH2z|
20 d&m
10 de r
- prdA A g A\ A A LA AmaA o
] | \
-10 dBm 4 ;
f \
-20 d8m ¢ e
i -
2 e
at e fylins” L") R, VR
-40 dBm
-50 dam
-60 dam
CF 5.755 GHz 691 pts Span 680.0 MHz
Marker |
| Type | Ref | Tre | X-value | Y-value | Function | Function Result /|
[ ™M1 1 5.75176 GHz .49 dim | | |
Page | 45

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 46

\\\\‘\‘ll"l’l/,/

AA Electro Magnetic Test Laboratory Private Limited M
2NN
KOTART
Report No.. AAEMT/EMC/220826-02-09
Channel: 159
Spectrum | [@
Ref Level 20.00 dsm  RBW 500 kHz
Att 508  SWT 16.9 ps @ VBW 2 MHz  Mode Auto FFT
@ LPk Max
Mi[1] 6.1+ dBm
5.780990 GHz
20 dBrr
10 dBr T
- A LJ\,/\A.‘/\,_‘/L.V“L/‘”VV‘J\‘ AN N A A
-10 dar / \‘\
e / .
20 da = =
Mgy M»—fﬁ'{\‘ «\[\V\'«'\« N oananiis S
-40 dam
50 dam
-60 dBm
CF 5.795 GHz 691 pts Span 80.0 MHz
Marker
" Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 £.78099 GHz 6.14 dBm | |
802.11ac80

Spectrum l

Channel: 155

&

po Aft

Ref Level 30.00 dém
40 dB

@ RBW 500 kHz
SWT 37.8 us » VBW

2 MHz  Mode auto FFT

@ LFPk Max

20 dem

Mi[1]

1.36 dBm
5.761800 GHz|

10 der

0 dBm

-10 dam

NS IRARY “"W"M‘ "ﬂ“‘rv’*’v\!‘v“w

-20 dBm

-30 dam

A0 e

Ay
U L-ﬁrw

knq"\,mukf“‘ AN

-50 dBr

-60 dBm

CF 5.775 GHz

691 pts

Span 160.0 MHz

[ Marker
| _Type | Ref | Trc |

X-value |

Y-value | Function |

Function Result |

M1 1

5.7618 GHz

1.36 dém |

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

‘ACCREDITED]

Certificate#5593.01



I L
o | I’I/,//

N\
N

s
14

AA Electro Magnetic Test Laboratory Private Limited

m

<

—{
N

2% R

5 3 (ACCRED!TED]
frllo\AY
Report No.: AAEMT/EMC/220826-02-09 Certificate#5593.01

802.11ax20
Channel: 149

(e ) =

Ref Level 30.00 ddm W RBW 500 kHz

Att 50d3  SWT 11.3 ps @ VBW 2 MHz  Mode Autc FFT
@ LPk Max

M1[1] 7.96 dBm

5.7406580 GHz
20 dBm

10 dBir L
[ o T At MANA A NA A

0dBm

J \

-20 dém < =

A dam v,

-40 dam

-50 d&m

-60 d&m

CF 5.745 GHz 691 pts Span 40.0 MHz

Channel: 157

Spectrum I o

Ref Level 30.00 dam W RBW 500 kHz

Att S0d8  SWT 11.3 ps @ VBW 2 MHz  Mode Auto FFT
@ LFk Max

mi[1] 6.55 dBm

5.7925830 GHz
20 der

10 dér M4

{"’\ AN G I N PR AMVAYS Ra Ve *&M\
0 dem

-10 d8m:

-20 dem —

7 VTN
a0 Hemo—-— R

-40 dem

-S0 dam

-60 dam

CF 5.785 GHz 691 pts

Span 40.0 MHz

Page | 47
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 48

M

AA Electro Magnetic Test Laboratory Private Limited

\\\‘\"l“l’//,
N
Se=—

s
14

N

“

“y N
TR

Report No.. AAEMT/EMC/220826-02-09

Spectrum

Channel: 165

&

Ref Level 30.00 dam
Att 50 dB

SWT 11.3 ps @ VBW

W RBW 500 kHz

2 MHz  Mode Auto FFT

@ LPk Max

Mi[1]

6.35 dBm
5.8193270 GHz

A AT e

CF 5.825 GHz

691 pts

Span 40.0 MHz

Spectrum

802.11ax40
Channel: 151

&

Ref Level 30.00 dam
Att 45 da

SWT 18.9 s & VBW

W RBW 500 kHz

2 MHz  Mode Auto FFT

@ 1Pk Max

20 dgr

Mi[1]

10 dem

Occ Bw

4.13 dBm
5.736820 GHz
38.089725036 MHz

0 B

T Al M) '-\,\ L RS

VS TA VA | AP RN P /Y

-10 d&m

-20 dém

-30 dam A

Al Y gt
-40 dam

T
A \\A\,"\N*\.\,\‘ o

-50 deém

-60 dBm

CF 5.755 GHz

691 pts

Span 80.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

‘ACCRED!TED]

Certificate#5593.01



Page | 49

M

AA Electro Magnetic Test Laboratory Private Limited
Report No.. AAEMT/EMC/220826-02-09

Channel: 159
Spectrum

Ref Level 30.00 dam

\\\‘\"l“l’//,
N
Se=—

s
14

N

“

“y N
TR

&

W RBW 500 kHz

Att 45dB  SWT 18.9 ps & VBW 2 MHz

Mode Auto FFT
@ 1Pk Max

Mi[1]
20 d8r

Occ Bw

10 dem

3.36 dBm
5.785160 GHz
37.973950796 MHz

M1

odp V:'\.r r*/\"\‘“".lx’l 2 - LU FAT By J\fu»’\f;:
[-11} o g 4

-10 d8m

-30 dém L

i ™)

Y'L\
P
-40 dam

el

-50 deém

-60 dBm

CF 5.795 GHz

691 pts

Span 80.0 MHz

802.11ax80
Channel: 155

Spectrum

Ref Level 30.00 dém

(®]

W RBW 500 kHz

Att 45d8  SWT 37.8 pys w» VBW 2 MHz

Mode Auto FFT
@ 1Pk Max

M1[1] 1.33 dBn

20 dBm

Oce Bw

10 darr

§5.754160 GHz
77.800289436 MHz

M1

P‘f

0dBm

"

1
A Y

.w“\hh\ ey m’w\;q T A | A, A
-10 dsm

———

-20 dém

o
A

-30 dam ‘[ \‘\

| (52N AM"._/'!\. ;Mlv"/" i ¥

40 dam

VST ISONY BLWRS e

-50 d&m

-60 dam

CF 5.775 GHz

691 pts

Span 160.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

‘ACCRED!TED]

Certificate#5593.01



AA Electro Magnetic Test Laboratory Private Limited

M

Report No

Test plots as followed: CHAIN 1

Spectrum '

802.11a
Channel: 149

.. AAEMT/EMC/220826-02-09

I L
o | I’I/,//

N\
N

s
14

N

(ACCRED!TED]

Certificate#5593.01

“

“ N

W

TR

&

Att

Ref Level 30.00 dam
50 dB

W RBW 500 kHz

SWT

11.3 ps w» VBW

2 MHz  Mode Auta FFT

@ 1Pk View

20 d8m

Mi[1]

6.56 dBm
5.7458680 GHz

10 dsm

141

™\ /"‘ Btact

S S—

Nom A

~

-40 dem

-50 d8m

-60 dém:

CF 5.745 GHz

691 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value | Function

|
Function Result ||

M1 1

5.745868 GHz

6.56 cBm |

I

|

Spectrum I

Channel: 157

(=]

Ref Level 30.00 d&m
Att 50 dg

W RBW
SWT 11.3 ps & VBW

500 kHz

2MHz  Mode Auto FFT

@ LPk Max

20 dem:

M1[1]

7.08 dBm
5.7855210 GHz|

10 derm

O cBm

e O Ay

/'\_ S,

Mnraa

-10 dém

-20 daém

-

A S

-40 dBm:

-50 dem:

-60 dBm

CF 5.785 GHz

691 pts

Span 40.0 MHz

Marker
| Type | Ref | Tre |
™1 1

X-value |

Y-value | Function

Function Result |

5.785521 GHz

7.08 dBm |

Page | 50

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



\\\“\”l“l"/,/
AN

AA Electro Magnetic Test Laboratory Private Limited dC=MR
7" [ACCREDITED)

KTt

Report No.: AAEMT/EMC/220826-02-09 Certificate#5593.01

2
R

g\

AN

m
<
—{
N

"l

W

Channel: 165
Spectrum l [@]

Ref Level 30.00 dam W RBW 500 kHz

Att 5008 SWT 11.3 ps @ VBW 2 MHz
@ LRk View

Mode suto FFT

M1[1] 6.78 dBm
5.8293990 GHz
20 dai

».-‘J\,—-/\-n-wm.,vﬁnf\ Vana S Lol oA

CF 5.825 GHz 691 pts Span 40.0 MHz
Marker

Type | Ref | Trc | X-value |
M1 [

|
Y-value | Function | Function Result ]‘
5.829393 GHz 6.70 dém | | |

Page | 51
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



ey,

L
W

§

AA Electro Magnetic Test Laboratory Private Limited

P

3
EMT %7~ [ACCREDITED]

N

KTt
Certificate#5593.01

Report No.. AAEMT/EMC/220826-02-09

802.11n20
Channel: 149

Spectrum I [@

Ref Level 30.00 dBm W RBW 500 kHz
Att 508 SWT 11.3 ys & VBW 2 MHz  Mode Auto FFT
@ 1Pk View

mM1[1] 8.33 dBm

5.7393270 GHz
20 deém:

10 derm

A
B e S A o o)

0dBm / 1 \

-10 d8m - \

20 dBm e =

o 4
=3B

-40 dBm:

-50 dem:

-60 dam

CF 5.745 GHz 691 pts Span 40.0 MHz
Marker |
| Type | Ref | Tre | X-value | Y-value | Function | Function Result 1l

M1 1 5.739327 GHz 8.33 dém | | |

Channel: 157

Spectrum I [@]

Ref Level 30.00 d&m W RBW 500 kHz
Att 50d8  SWT 11.3 ps @ VBW 2 MHz Mode Auto FFT
@ LPk View

M1[1] 8.16 dBm
5.7856370 GHz

20 dem:

10de

M1
P R . PnmmrmiaA__r

O cBm - S

-10 dém

20 dam : =

~ ~
o i —\'”‘J\’\ —

-30 dBm

-40 dBm:

-50 dam

-60 dam

CF 5.785 GHz 691 pts Span 40.0 MHz
Marker |

| Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.785637 GHz 8.16 dem | | |

Page | 52
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 53

M

AA Electro Magnetic Test Laboratory Private Limited

Att

Report No.. AAEMT/EMC/220826-02-09

Spectrum '

Channel: 165

\\\‘\"l“l’//
SINALLL Y,
——

Y,
I\\‘\‘\

\\‘\g

W
,/“/

PR —
" [ACCREDITED]
”’u/rn\\\u\“\

Certificate#5593.01

&

Ref Level 30.00 dam

50 da

-
SWT 11.3 ys @

RBW 500 kHz

VBW 2 MHz  Mode Auto FFT

@ 1Pk View

20 d8m

Mi[1]

7.52 dBm
5.8308470 GHz

10 dsm

M1

1t N e T R R

B N

-20 dam

20 ML

-40 dem

-50 d8m

-60 dém:

CF 5.825 GHz

691 pts

Span 40.0 MHz

Marker

Type | Ref | Trc |

X-value |

Y-value |

Function

|
Function Result ||

M1

1

5.830847 GHz

7.52 dBm |

I

|

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



W
S,

N\
N

s
14

AA Electro Magnetic Test Laboratory Private Limited

m
<
—{
N

“

v, N

5 3 iACCREDlTED]
frllo\AY
Report No.: AAEMT/EMC/220826-02-09 Certificate#5593.01

802.11n40
Channel: 151

Spectrum l 2

Ref Level 30.00 dém & RBW 500 kHz

b At S0 dé6  SWT 189 us & VBW 2 MHz Mode Auto FFT
@ LPk Max

M1[1] 5.54 dBm
§5.768200 GHz
20 dBm

10 darr

L

o 72 S, \J“\-‘-—’tr‘,\v\l f/\/\/“"\p /"\.’\,‘"“1/\/"5";{\\

| \
-10 dem }

-20 deém = 1

v‘\
Pr) e /"’L—V i
34, A4S0 ST

40 dam

-50 dBm:

-60 da

CF 5.755 GHz 691 pts

Span 80.0 MHz

Channel: 159
Spectrum I [@

Ref Level 3000 dém & RBW 500 kHz
b At S0 d3  SWT 189 us @ VBW 2 MHz Mode Auto FFT
@ 1Pk Max
M1[1] 513 dBm
5.803910 GHz
20 dBm
10 darr

1
A s VN | g %“‘v““v""lww--
O dém Vs

] \ \
-10 d8m ,

-20 dém v A

Ncipon A ha

-
SOOIy \4’

-40 dam

-50 d&m

-60 d&m

CF 5.795 GHz 691 pts

Span 80.0 MHz

Page | 54
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 55

AA Electro Magnetic Test Laboratory Private Limited

Att

Report No.. AAEMT/EMC/220826-02-09

Spectrum I

802.11ac20
Channel: 149

W
S,

N\
N

s
14

N

‘ACCRED!TED]

Certificate#5593.01

“

“y N
TR

&

Ref Level 30.00 dam
50 dB

SWT 11.3 ps » VBW

W RBW 500 kHz

2 MHz  Mode Auto FFT

@ LFk Max

Mi[1]

8.07 dBm
5.7434370 GHz

M1

AN AL

M/ \A A S <
WV AV A VA G o
Giadha

-40 dem

-50 dam:

-60 dam

CF 5.745 GHz

691 pts

Span 40.0 MHz

Att

Spectrum l

Channel: 157

(%]

Ref Level 30.00 dgm
50 da

SWT 11.3 s » VBW

W RBW 500 kHz

2 MHz  Mode Auto FFT

@ LPk Max

20 dBm

M1[1]

9.34 dBm
5.7876050 GHz

10 darr

0dBm

~—

P PN AV

-10 dsm

-20 dém

e dama)”

40 dam

50 d&m

-60 da

CF 5.785 GHz

691 pts

Span 40.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 56

M

ey,

1 . . a8
AA Electro Magnetic Test Laboratory Private Limited ila/ez_\mgﬁ
:{"’ﬁ\\f [ACCREDITED
U
Certificat :
Report No.: AAEMT/EMC/220826-02-09 ertificate#5593.01

Spectrum

Ref Level 30.00 d&m

Channel: 165

(%]

Att 50d8  SWT 1
@ LPk Max

% RBW 500 kHz

1.3 ps » VBW 2 MHz  Mode Auto FFT

20 deém

M1[1]

8.34 dBm
5.8219320 GHz|

10 dér

0 dBm /

AN '/»’\f‘"'\ RSN el e SIS

e Wie o \

-10 dém ‘,/

-20 dBm o

ﬁaé&.., —

-40 dam

-50 dém:

-60 dém

CF 5.825 GHz

691 pts

Span 40.0 MHz

Spectrum

Ref Level 30.00 dam

802.11ac40
Channel: 151

(=]

W RBW 500 kHz

Att S50d8  SWT 18.9 s @ VBW 2 MHz  Mode Auto FFT

@ LFk Max

20 dgr

Mi[1]

5.72 dBm
5.740640 GHz

10 dem

0 den s

X“"Mﬁ.. ,_,-»\,NJ\\,,,\ S
\

N N

-10 d8m

—

[

Y

-40 dam

v RS

-50 deém

-60 dBm

CF 5.755 GHz

691 pts

Span 80.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



M

AA Electro Magnetic Test Laboratory Private Limited

\\\‘\"l“l’//,
N
Se=—

s
14

N

“

“y N
TR

Report No.. AAEMT/EMC/220826-02-09

Spectrum

Channel: 159

&

Ref Level 30.00 dam
Att 50 dB

SWT 18.9 s @ VBW

W RBW 500 kHz

2 MHz  Mode Auto FFT

@ LPk Max

20 d8

Mi[1]

4.81dBm
5.799280 GHz

10 der

0 dBm

%
/Jk’\) [N VA

M1
f"“'\"x"\- Sy, l“-\/\»/v.x\»--ll

-10 d8m

| \

-20 dBm

228, dB o2l :"/ |/ Vh\"‘

-40 dam

- O 0
(A

CF 5.795 GHz

691 pts

Span 80.0 MHz

Spectrum

802.11ac80
Channel: 155

&

Ref Level 30.00 dém
po Aft 45 db

SWT 37.8 ps » VBW

@ RBW 500 kHz

2 MHz  Mode auto FFT

@ LFk Max

20 dgr

Mi[1]

2.81 dBm
5.793520 GHz

10 dem

O derm

-10 d8m

wu-‘w.r,] e TSeamen 2

=30 dém f 1

ol
Pafvipting, s
-40 dam

)L\"u.‘"mﬁ,b.s’ LTV PN

-50 deém

-60 dBm

CF 5.775 GHz

691 pts

Span 160.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

‘ACCRED!TED]

Certificate#5593.01



ey,

SR e
1 - .. DS
AA Electro Magnetic Test Laboratory Private Limited ila/ﬁ_\m
& 0l 144@\\?: [ACCREDITED
Dilpla N
Certificate#5593.01
Report No.: AAEMT/EMC/220826-02-09 ertiicate

802.11ax20

Channel: 149
Spectrum I [@

Ref Level 30.00 dém & RBW 500 kHz

o Att S0 dB SWT 11.3us @ VBW 2 MHz Mode Auto FFT
@ LPk Max

M1[1] 8.66 dBm
5.7399060 GHz
20 dém

M1
10 dér -
AN VAN e

N VAL
0 dBm -

\
/
-10 dam / \

/ \\‘
20 dBm -

B =

s Ao
~30 dBm

-40 dam

-50 daém:

-60 dém

CF 5.745 GHz 691 pts

Span 40.0 MHz

Channel: 157
Spectrum I [@]

Ref Level 30.00 dém & RBW 500 kHz

o Att S0 dB  SWT 11.3us @ VBW 2 MHz Mode Auto FFT
@ LPk Max

M1[1] 9.62 dBm
5.7894570 GHz
20 dém l

M1
10 dér —Ix =
PPN NPoNp N [T N T RN \

0 dBm £ !

-10 dém - A

-20 dBm - -

A = N
S e,

o
e A

-40 dam

-50 dam:

-60 dém

CF 5.785 GHz

691 pts Span 40.0 MHz

Page | 58
Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



Page | 59

AA Electro Magnetic Test Laboratory Private Limited

"\
S,

e

e

N

)

“

“y N
TR

Report No.. AAEMT/EMC/220826-02-09

Spectrum

Channel: 165

(®]

Ref Level 30.00 dém

& RBW 500 kHz

b ALt S0 d8  SWT 11.3us » VBW 2 MHz  Mode Auto FFT
@ LPk Max
M1[1] 10.01 dBm
5.8310200 GHz
20 dBm
il
10 d8rr P Ny S, PN poray | gt eI, ,ANJ'-.‘ e
/ L ALy Ve
\
0 dém / \\
-10 dsm \

Spectrum

-20 dém = e
Vol G Vg
Rat - il =aSHeS
-40 dam:
<50 d8m:
-60 dB
CF 5.825 GHz 691 pts Span 40.0 MHz
802.11ax40
Channel: 151

(=]

Ref Level 30.00 dam

W RBW 500 kHz

Att 5008  SWT 189 ps @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
M1[1] 6.68 dBm
5.742730 GHz|
20 dar
10 dér 43
1"“\'\»' "\J‘x"\m\wl et S an | AN, A (_m/\.—-"\;/\v. ~A~,\
0dbm \
-10 d8m:

-20 dem -+

R e

\\‘ Ny,

B ST )

-40 dam

-50 dam:

-60 d2m

CF 5.755 GHz

691 pts

Span 80.0 MHz

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

(ACCREDITED]

Certificate#5593.01

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



M

AA Electro Magnetic Test Laboratory Private Limited
Report No.. AAEMT/EMC/220826-02-09

Channel: 159

\\\‘\"l“l’//,
N
Se=—

s
14

N

“

“y N
TR

Spectrum =

Ref Level 30.00 dam
Att 50 dB

W RBW 500 kHz

SWT 18.9 ps w» VBW 2 MHz  Mode Auta FFT

@ LPk Max

Mi[1]

6.27 dBm
5.805880 GHz
20 dgr

=

Y
R R VAL nans | preal i e

\-”J'UJ ISP, ALV I A\’V“.“M\.«

Lo, 24

CF 5.795 GHz 691 pts Span 80.0 MHz

802.11ax80
Channel: 155

Spectrum I%‘]

Ref Level 30.00 dam & RBW 500 kHz

jo ALt 45dB SWT 37.8us » VBW 2 MHz Mode Auto FFT
@ LPk Max

Mi[1] 2.76 dBm

§5.752080 GHz
20 d8m
10 d8
41

0dBm AV FTY) SN XYW | FESVIT R sulleal g Ay

-10 dam {

| \
-20 dém "I

=30 dam
4»‘1,1\1.'\““, P pAAAS
-40 dam

r.‘-"\-u-mﬂ MM

-50 d2m

-60 dam

CF 5.775 GHz 691 nts

Snan 160.0 MH2

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

‘ACCRED!TED]

Certificate#5593.01



"W
by,

N \\;// 7,
. . . G ——
AA Electro Magnetic Test Laboratory Private Limited jlac-mrA
BN e
E M T Yo (EccalBHED)

Certificate#5593.01

Report No.. AAEMT/EMC/220826-02-09

5. 26 dB & 99% Emission Bandwidth
5.1 BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

5.2 APPLIED PROCEDURES/ LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to
the Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500
kHz or the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35
GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the
device, whichever is less. A narrower resolution bandwidth can be used, provided that the measured power

is integrated over the full reference bandwidth.

5.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
c) Detector = Peak.
d) Trace mode = max hold.
€) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this
with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two
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frequencies.
5.4, TEST RESULT: CHAINO

26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802115 | 802110 | 8021lac | 802.1%a | oo, | 802.11n | 802.1lac | 802.11ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
36 5180.00 20.955 22.113 21.766 22.634 16.497 17.829 17.829 19.044
44 5220.00 20.203 21.766 21.766 21.881 16.555 17.829 17.829 19.044
48 5240.00 20.492 21.939 21.302 21.881 16.497 17.771 17.829 19.160
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802115 | 802110 | 802.1lac | 802.1%a | oo, | 802.11n | 802.1lac | 802.11ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
149 5745.00 16.498 17.829 17.829 19.103 16.555 17.771 17.829 19.102
157 5785.00 16.498 17.713 17.829 19.103 16.555 17.829 17.771 19.102
165 5825.00 16.498 17.771 17.771 19.161 16.497 17.829 17.771 19.044
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) Y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
38 5190.00 41.72 43.18 43.07 36.584 36.584 37.973
46 5230.00 42.6 43.88 43.07 36.700 36.468 37.973
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (&HZ) y 802.11n | 802.1lac | 802.1lax | 8021ln | 802.1lac | 802.1lax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
151 5755.00 36.58 36.58 38.21 36.353 36.468 38.089
159 5795.00 36.58 36.58 38.44 36.584 36.584 38.089
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) Y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
42 5210.00 91.69 84.75 76.179 77.337
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
155 5775.00 74.33 77.57 76.410 77.800
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TEST RESULT: CHAIN1
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802115 | 802110 | 8021lac | 802.1%a | oo, | 802.11n | 802.1lac | 802.11ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
36 5180.00 20.087 22.229 21.65 22171 16.555 17.829 17.829 19.044
44 5220.00 20.26 22.518 21.592 21.65 16.555 17.829 17.829 18.986
48 5240.00 20.434 22171 21.881 22.287 16.497 17.771 17.771 19.044
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802115 | 802110 | 802.1lac | 802.1%a | oo, | 802.11n | 802.1lac | 802.11ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
149 5745.00 16.498 17.829 17.829 19.161 16.613 17.771 17.771 19.044
157 5785.00 16.498 17.771 17.771 19.161 16.553 17.829 17.829 19.160
165 5825.00 16.498 17.829 17.829 19.161 16.497 17.829 17.887 19.102
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) Y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
38 5190.00 44.92 44.69 43.76 36.816 36.700 37.973
46 5230.00 43.42 43.53 44.11 36.816 36.468 37.973
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) Y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
151 5755.00 36.58 36.585 38.09 36.468 36.468 37.973
159 5795.00 36.58 22.0 38.32 36.584 36.584 38.205
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) Y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
42 5210.00 84.98 86.37 75.947 77.337
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
155 5775.00 76.41 77.57 76.179 77.105
Page | 63

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1




AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/220826-02-09

Test plots as followed: CHAIN 0
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_Type | Ref | Tre | X-value | v-value | Function | Function Result |
i M1 [iX 5.175658 GHz | 2.85 dBm nd@ down 20.955 MHz
T1| | 1 5.169465 GHz -23.27 dBm ndd 26,00 d&
T2§ | 1 £.19042 GHz -23,23 dem Q factor 247.0
Channel: 44
Spectrum o
Ref Level 20.00 dam » RBW 200 kHz
Att S0d3  SWT 28 4 ps @ VBW S00 kHz  Mode Auto FFT
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T1 1 5.210101 GHz -22.89 dBm ndd 26.00 d&
T2 1 5.230304 GHz -23.01 dém Q factor 253.3
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Channel: 48
Spectrum o>
Ref Level 20.00 dam W RBW 200 kHz
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T2 | 1 £.25013 GHz -22.08 dBm Q factor 255.6 |
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Channel: 44
Spectrum o
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M1 | 1 5.225904 GHZ | 1.81 dBm ndB down 21 766 MHz
T1} | 1 5.209407 GHz -24.21 dBm ndd 26.00 d&
T2 | 1 5.231172 GHz -24.30 dBm Q factor 240.1
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10 dbr Q fpgtor 239.1
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CF 5.24 GHz 691 pts Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
Ml | 1 5.244805 GHz | 3.11 dBm nd8 down | 21.939 MHz
T1] ] 1 5.229175 GHz | ~22.71 dBm_ _ndB | 26,00 d8 |
T2 1 5.251114 GH2 -22.94 dBm Q factor | 239.1 ||
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Report No.. AAEMT/EMC/220826-02-09
26dB BW 802.11n40
Channel: 38
Spectrum :%n
Ref Level 20.00 dam » RBW 500 kHz
Att 50d8 SWT 18.9 ps » VBW 2 MHzZ  Mode Auto FFT
@ LPk Max
Mi[1] 3.00 dBm)
- 5.186870 CHz
20d8 ndB 26.00 dB
" Bw 42.720000000 MHz
10 dar i Q factor 121.4}
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-20 dam T>} AT
At Yran
e e vy
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-50 dBm
-60 dar
CF 5.19 GHz 691 pts Span 80.0 MHz
‘Marker |
Type | Ref | Trc | X-value | Y-value Function | Function Result ||
[ICEY N T 5.18687 GHz 3.00 dém_ ndB down | 42.72 MHz |
T1| 1 £.16974 GHz | -22,30 dBm ndd | 26.00 d5 |
T2 1 £.21246 GHz -23,04 dBm Q factor | 121,49 ||
Channel: 46
Spectrum oo
Ref Level 20.00 dam W RBW 500 kHz
Att S0dB SWT 18.9 ps @ VBW 2 MHz  Mode Auto FFT
@ LPk Max
Mi[1) 1,25 dBm
o 5.215990 GHz|
20 dB ndB 26.00 dB
" Bw 42.600000000 MH2
10 dem I Q factor 122.4
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Bm f i \
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-60 dBm
CF 5.23 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value Function | Function Result ||
M1 - 5! _5.21599 GHz | 4.25 dBm ndd down 42.6 MHz |
11 |1 5.20928 GHz | ~21.70 dBm _nds | 26.00 d6_ |
T2 1 5.26188 GHz -21.90 dém Q factor | 122.4 ||
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Report No.. AAEMT/EMC/220826-02-09

26dB BW 802.11ac20
Channel: 36
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Spectrum o
Ref Level 30.00 dam W RBW 200 kHz
Att S0dB  SWT 28.4 ps @ VBW SO0 kHz  Mode Auto FFT
@ LFk Max
Mi[1) 2.33 dBm
. o 5.1761220 GHz
20 dBm ndB 26.00 dB
o Bw 21.766000000 MH2
10 dBr i Q factor 237.8
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-10 dem ] y
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30 dBm e by
A e e Aan A
-40 dam
-S0 dém
-60 dam
CF 5.18 GHz 691 pts Span 40.0 MHz
Marker |
| Type | Ref | Trc | X-value | Y-value | Function | Function Result |]
M1 | 1 5.176122 GHz | 2.33 dBm nde down 21.766 MHZ
T1 | 1 5.169201 GHz -23.86 dBm ndd 26.00 d&
T2 | ] 5.191056 GHz -23.72 dBm Q factor 237.8
Channel: 44
Spectrum -
Ref Level 30.00 dBm W RBW 200 kHz
Att 50d8  SWT 28.4 pys & VBW 500 kHz  Mode Auto FFT
@ LPk Max
Mi[1] 2.81 dBm
o0 48 5.2284520 GHz
20:08 ndp 26.00 dB
" Bw 21.766000000 MHz
10:a6mm Qfactor 240.2
0dem — AA"‘v\ PRUPREPLT TS TP n L
-10 dem / \
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-20 dém - e
57 -
) |/ b
-30 dam T~
ST W NV PONA g
-40 dam
<50 d&m
-60 dBm
CF 5.22 GHz 691 pts Span 40.0 MH2z
Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result ||
M1 1 5.228452 GHz 2,81 dém ndB down 21.766 MHz
T1] | 5.209117 GHz | -23.14 dBm ndé 26.00 dB.
T2 1 5,230883 GHz -23.18 dBm Q factor 240.2
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Channel: 48
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Spectrum o
Ref Level 30.00 dam W RBW 200 kHz
Att S0dB SWT 28.4 ps @ VBW S00 kHz  Mode Auto FFT
@ 1Pk Max
Mi[1) 2.85 dBm|
. a 5.2405210 GHz
20:d8m: ndB 26.00 dB|
o Bw 21.302000000 MH2
10.dBm 3 Q factor 246.0
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-S0 dam
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CF 5.24 GHz 691 pts Span 40.0 MHz
Marker |
| Type | Ref | Tre | X-value | ¥-value |  Function | Function Result IT
M1 2 5.240521 GHz 2.85 dBm nds down | 21,302 MHz
T1 | 1 £.22958 GHz -23.11 dBm ndsg 26.00 d&
T2 L. & 5.250883 GHz -23.15 dém Q factor 245.0
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26dB BW 802.11ac40
Channel: 38
Spectrum o
Ref Level 30.00 dam » RBW 500 kHz
Att S0dB  SWT 18.9 ps @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
MI[1] 3.41 dBm|
- a 5.191160 GHz
20:d8m: ndB 26.00 dB
Bw 13.180000000 MH2
10.dBm R Q factor 120.2
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CF 5.19 GHz 691 pts Span 80.0 MHz
Marker |
| Type | Ref | Tre | X-value | ¥-value |  Function | Function Result IT
M1 1 £.19116 GHz 3.41 dem ndB down | 43.18 MHz
T1 1 £.16823 GHz -22,64 dBm nds 26.00 d&
T2 1 £.21142 GHz -22.49 dBm Q factor 120,2
Channel: 46
Spectrum o
Ref Level 30.00 dam » RBW 500 kHz
Att S0dB SWT 18.9 s @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
Mi[1) 3.02 dBm
. 5.240770 GHz
204 ndB 26.00 dB
Bw 43.880000000 MH2
10 d8 qQ fagjor 119.4
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Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result ||
M1 Kt _5.24077 GHz | 3.02 dBm ndd down 43.88 MHz |
B © ¥ S S | 520858 GHz |  -22.49dBm |  ndB | 26.00 d6 |
| T2 1 5.26246 GH2 -22.71 dBm Q factor | 119.4 |
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Report No.: AAEMT/EMC/220826-02-09 Certificate#5593.01

26dB BW 802.11ac80

Channel: 42
Spectrum -
Ref Level 30.00 dBm @ RBW 1 MHz
Att S50 B8  SWT 22.7 ys @ VBW 3 MHz Mode Auto FFT
@ LPk Max
Mi[1] 4.22 dBm
5.221580 GHz
20:u8m ndn 26.00 dB
" Bw 91.690000000 MHz
10 dém T1Q factor 56.9
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-60 dBm
CF 5.21 GHz 691 pts Span 160.0 MH2z
Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result ||
M1 1 §.22158 GHz 4.22 dém ndB down 91.69 MHz |
T1] [ 1 5.16438 GHz | -21.97 dBm ndd 26.00 d5 |
T2 1 5,25608 GHz -21.99 dBm Q factor 56.9
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26dB BW 802.11ax20
Channel: 36
Spectrum o
Ref Level 30.00 dam w RBW 200 kHz
Att S0dB8  SWT 28 4 ps & VBW 500 kHz  Mode Auto FFT
@ LRk Max
mMi[1] 2.01 dBm)|
o 5.1852680 GHz
20l nde 26.00 dB
" Bw 22 634000000 MHZ
1048 Q lnan 229.1
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Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result |
M1 | 1| 5,185268 GHz | 2.01 dBm ndB down 22.634 MHz
T1 E 5.168828 GHz -24.07 dBm ndB 260_0_93_’
T2| 1 5.191462 GH2 -24.28 dém Q factor 229.1 ||
Channel: 44
Spectrum oo
Ref Level 20.00 dam » RBW 200 kHz
Att S0dB  SWT 26.4 ps @ VBW S00 kHz  Mode Auto FFT
@ 1Pk Max
Mi[1) 2.53 dBm
= 5.2169900 GHz|
20 dB ndB 26.00 dB
" B 21.881000000 MH2
10 de M1 Q factor 238.4
0dBm 2 DA O m‘ Pavie, 7 AL MA_\V_/'VI"./\:I
-10 d&m /[ \\\
-20 d8m Lk —
> :
30 Aa )4 \‘\- £
-20 dem —— T
AR, AN AR o \""\.{L_u.-\_,"\,\/, wA
-40 dam:
-50 d2ém
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CF 5.22 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value Function | Function Result ||
M1 E__ti _5.21699 GHz | 2.53 dBm ndd down 21881 MHz |
T1 =3 5.209465 GHz | -23.35 dom “ndB | 26.00 db |
T2 1 5.231346 GHz -23.35 dBm Q factor | 238.4 |
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Channel: 48
Spectrum o>
Ref Level 20.00 dam w» RBW 200 kHz
Att S0dB SWT 28.4 ps @ VBW S00 kHz  Mode Auto FFT
@ 1Pk Max
Mmif1) 1.07 dBm
= 5.2358900 GHz|
20 ndB 26,00 dB
B 21.6881000000 MH2
10 der 3 q factor 249.39
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Marker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
Ml | 1] 5.23589 GHz | 4,07 dBm ndB down | 21.881 MHz
T1] ] 1 5.229233 GHz | ~22.05 dBm. _ndB | 26,00 d8 |
T2 1 5.251114 GHz2 -21.83 dBm Q factor | 239.3 ||
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26dB BW 802.11ax40
Channel: 38
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Spectrum o
Ref Level 20.00 dam w» RBW 500 kHz
Att S0dB SWT 18.9 s @ VBW 2 MHz  Mode Auto FFT
@ LFk Max
Mi[1) 3.38 dBm
- o 5.187920 GHz
20 dém ndB 26.00 dB
o Bw 43.070000000 MH2|
10.dBm M1 Q factor 120.5
0.dBm AN i arinar I e o Ay A
-10 d&my /( \
-20 dem "U '\
i y i A
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| PIBAALT H- T T
-40 dam
-S0 dém
-60 dam
CF 5.19 GHz 691 pts Span 80.0 MHz
Marker i
| Type | Ref | Tre | X-value | ¥-value | Function Function Result |]
M1 | 1 £.18792 GHz | 3.38 dem nde down 43.07 MHz
1) 1 £.16858 GHz | -22.33 dBm nds 26.00 d&
T2 ] §.21165 GHz -22.80 dém Q factor 120.5
Channel: 46
Spectrum o
Ref Level 20.00 dam w» RBW 500 kHz
Att S0dB SWT 18.9 s @ VBW 2 MHz  Mode Auto FFT
@ LFk Max
Mi[1) 1.87 dBm
- a 5.244360 GHz
20 dém ndB 26.00 dB
o Bw 43.070000000 MH 2|
10.dBm Q factor M1 121.8)
i S ANy At AP A A A '\""\q
-10 d&my /{ k\
T \T2
-20 dBm AR
17 .
20 damG e o AT
-40 dam
-S0 dém
-60 dam
CF 5.23 GHz 691 pts Span 80.0 MHz
Marker i
| Type | Ref | Tre | X-value | ¥-value | Function Function Result |]
M1 1 5.24436 GHz | 4.87 dBm nde down 43.07 MHz
T1] 1 5.2087 GHz | -21.20 dBm nds 26.00 d&
T2 ] §.25177 GHz -20,85 dem Q factor 121.8
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26dB BW 802.11ax80

Channel: 42
Spectrum 2
Ref Level 30.00 dgm @ RBW 1 MHz
Att 50d8  SWT 22.7 ys w VBW 3 MHz  Mode auto FFT
@ LPk Max
Mi[1] 5.17 dBm
5.238710 GHz
20 dgm nde 26.00 dB
" Bw 84.750000000 MHz
10 dgm Q factor M1 61.8
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-40 dem

50 dam

-60 dam

CF 5.21 GHz 691 pts Span 160.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result I
Ml' | 1 5.23871 GHz2 5.17 dém ndB down J B4.75 MHz |
i | 1 518577 GHz 20,67 d8m nd8 | 26,00 d5 |
T2 [ 1 $.25052 GHz 21,05 dBm Q factor | 518 |
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Test plots as followed: CHAIN 1
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Spectrum

26dB BW 802.11a
Channel: 36
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Channel: 48
Spectrum o
Ref Level 30.00 dam W RBW 200 kHz
Att S0d8  SWT 28 4 ps @ VBW 500 kHz  Mode Auto FFT
@ LPk Max
Mi[1) 3.66 dBm
e 5.2423150 GHz
20 8 ndB 26.00 dB
Bw 204324000000 MHz
10 dBém M1 Q factor 256.5
0dB A Aol AN, f,r'w\z!“rmf Al i w\vr‘—\
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[ \
a |
-10 dBm 7 x
1/ N1z
-20 dam X
o~ N
-30 dém Caa
A A o A \‘A'V‘\; v A,
-40 dBm
-50 dam
-60 dBm
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker |
Type | Ref | Trc | X-value | Y-value Function Function Result ||
M1 1 5.242315 GHz 3.66 dBm ndB down 20,434 MHz
1] 1] 522967 GHz | -22.29 d8m nde 26.00 db
T2 1 5,250304 GHz2 -22,56 dam Q factor 256.5
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AA Electro Magnetic Test Laboratory Private Limited

Report No.. AAEMT/EMC/220826-02-09

26dB BW 802.11n20

Channel: 36
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Spectrum o
Ref Level 30.00 dam W RBW 200 kHz
Att S0d8  SWT 28 4 ps & VBW 500 kHz  Mode Auto FFT
@ LRk Max
mi[1] 1,91 dBm|
o 5.1824310 GHz,
2l nde 26.00 dB
. Bw 22.229000000 MHZ
i0:.de o Q@ factor 233.1
X
0dbm / - Ay - ‘_,.\11' POS. T S -..\
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-20 d8m 3 s
,.h’vu W\’A
-30 dBm———jc 7 oL S
O B A A A
-40 dam
-50 d8m
-60 dam
CF 5.18 GHz 691 pts Span 40.0 MHz
[ Marker
| Type | Ref | Tre | X-value | Y-value Function Function Result |
M1 | T S5.182431 GHz | 1.91 dBm ndB down 22 229 MHz
T1} | 1 5.168712 GHz -24,37 dém ndg 26,00 dB
| T2] | 1 5.190941 GHz -24.29 d8m Q factor 2331
Channel: 44
Spectrum 2
Ref Level 30.00 dém W RBW 200 ¥Hz
Att 50d8  SWT 23.4 ys @ VBW 500 kHz  Mode Auto FFT
@ 1Pk Max
mi[1] 1.96 dBm
5.2171640 GHz
20.d6m nde 26.00 dB
. Bw 22.518000000 MHz
10.dem = Q factor 291.7
o0de R G Yoomasun o . i ﬂ-u\‘_f:\ Loty
]
-10 dam // \\
-20 dsm — A
'_\f'/ \‘k'-’.
20 da o] %
-30 dBm . S
A sy N "‘nw*v'\m‘/\,\,“
-40 der
-s0 dam
-60 dam
CF 5.22 GHz 691 pts Span 40.0 MHz
Marker
_Type | Ref | Tre | X-value | v-value | Function | Function Result |
i w1 | 5.217164 GHz | 1.96 dBm ndB down 22.518 MHz
T1| | 1 5.208828 GHz -23.88 dem ndd 26,00 d&
T2§ | 1 5.231346 GHz -23.,93 dem Q factor 2317
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Spectrum -
Ref Level 30.00 dBm W RBW 200 kHz
Att 50d8  SWT 28.4 ps @ VBW 500 kHz  Mode Auto FFT
@ LPk Max
Mi[1] 2.95 dém
5.2350800 GHz
20.d8m ndp 26.00 dB
" Bw 22.171000000 MHz
10 dBm i Q factor 236.1
0.dem AN _[«.X\, L O e Al T e ”J“Ml
o [ w.
-10 dam ]
/ \
- Bm 1 5 _E
-20 dBi T W,
30 da ] e
-30 dam - ———
PAVEP N S Sl pian
-40 dam
-50 d&m:
-60 dBm
CF 5.24 GHz 691 pts Span 40.0 MH2z
Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result ||
M1 1 §,23508 GHz 2,95 dém nd® down 22,171 MHz |}
T1] [ 1 5.22877 GHz | -23.06 dBm ndé 26.00 dB_|
T2 1 5,250941 GHz -23.20 dém Q factor 236.1 |
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26dB BW 802.11n40
Channel: 38
Spectrum o
Ref Level 30.00 dam w RBW 500 kHz
Att S0dB  SWT 19.9 ps @ VBW 2 MHz  Mode Auto FFT
@ LRk Max
mMi[1] 3.48 dBm
o 5.204820 GHz
20l nde 26.00 dB
" Bw 14.920000000 MHz2
10d8 Q factor M3 115.9
ode Doloan, oo o A oS AN ,v\,./\fw\f\ —
der /,
-10 de
1 F’I Nt
-20 dsi — ——
7 <
X1 Yan £
90, dB Mo ) v
-40 dam
-50 dBém:
-60 dem
CF 5.19 GHz 691 pts Span 80.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result |
M1 | 1| £.20482 GHz | 3.48 dBm ndB down 44,92 MHz
T1 E 5,168 GHz -22.44 dBm ndB 26.00 dB 7
T2| 1 £.21292 GH2 -22.58 dém Q factor 1189 ||
Channel: 46
Spectrum =
Ref Level 30.00 dam w RBW 500 kHz
Att S0dB SWT 189 ps @ VBW 2 MHz Mode Auto FFT
@ LRk Max
MI[1] 2.91 dBm
s 5.225600 GHz
20 dém ndB 26.00 dB
Bw 13.420000000 MH2
10 d8m 3 Q factor 120.4
0dp [L VS 0, .0 IPY L SEUN WY, 0 U
-10 d8m /r
-20 d8m 'YL/
o Avac N Y'\ v
[\FeART Y S T ey
-40 dBém:
-S0 dam
-60 dBm
CF §.23 GHz 691 pts Span 80.0 MH2z
Marker
_Type | Ref | Trc | X-value | Y-value Function Function Result ||
M1 | ! £.2256 GHz | 2,91 dBm ndB down 43,42 MHz |
ra |t 520858GHz  -23.05 dém ___ndg 26.00 dB |
T2 1 5.252 GHz -22.82 dém Q factor 120.4 |
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26dB BW 802.11ac20
Channel: 36
Spectrum o
Ref Level 30.00 dam W RBW 200 kHz
Att S0d3  SWT 28.4 ys @ VBW S00 kHz  Mode Auto FFT
@ LFk Max
Mi[1) 2.57 dBm
P 8 5.1855570 GHz
20 dBm ndB 26.00 dB
" Bw 21.650000000 MH2
10 dBr Q faciyr 239.5
0dBm ;n et L XLW A \
-10 dem )f \
\
=9 7 5
-20 dem I =
J// “F\"’V\
-30 dBm o A
NN SV A Al nma
-40 dem
-S0 dém
-60 dam
CF 5.18 GHz 691 pts Span 40.0 MHz
Marker |
| Type | Ref | Trc | X-value | Y-value | Function | Function Result |]
M1 | 5.185557 GHz | 2.57 dém ndB down 21.65 MHz
T1 | 1 5.169233 GHz -23.51 dBm ndd 26.00 d&
T2 | 1 5.190883 GHz -23.32 dBm Q factor 239.5
Channel: 44
Spectrum 2
Ref Level 30.00 dém W RBW 200 kHz
Att 50d38  SWT 28,4 ys @ VBW 500 kHz  Mode Aute FFT
@ 1Pk Max
Mi[1] 2.94 dBm)
5.2146740 GHz
20.dim nda 26.00 dB
" Bw 21.592000000 MHz
10.dem vE Q factor 241.5
ode J A DA, ,_,.F\ Masxnn -\ L e T LTV Vs "'\\
-10 dam ] Y
s  _—
-20 deém <
> =
i N
-30 dBm e =
oo DU Vo INIA _ywiri A
-40 dem
50 dam
-60 dam
CF 5.22 GHz 691 pts Span 40.0 MHz
Marker
- Type | Ref | Tre | X-value Y-value Function ] Function Result |
M1 1 5.214674 GH2 2.94 dBm ndB down 21.5392 MHz
T1| 1 5.209407 GHz | -23.14 dBm ndg 26,00 d&
T2§ ; § 5.230999 GHz -23,01 d8m Q factor 241.5
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Channel: 48
Spectrum o>
Ref Level 30.00 dam » RBW 200 kHz
Att S0dB SWT 28.4 ps @ VBW S00 kHz  Mode Auto FFT
@ 1Pk Max
Mif1) 3.85 dBm
e 5.2478150 GHz
20 ndB 26,00 dB
B 21.881000000 MH2
10 der Qfactor M1 249.9
i
0dBm ,«Jw proa M P | e PN e w"i
{ \
-10 d2m i -
/ A
e K
-20 dBm Y. -
30 da N Thn
AP AAWAE Y R B Y
-40 dam:
-50 d2m
-60 dBm
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result /|
M1 | 1 5.247815 GHz | 3.85 dBm nd8 down | 21.881 MHz.
T1] |1 5.229233 GHz | ~22.21 dBm. ndB | 26,00 d8 |
T2 1 5.251114 GHz -22.00 dém Q factor | 239.8 ||
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26dB BW 802.11ac40

Channel: 38
Spectrum -
Ref Level 20.00 dam » RBW 500 kHz
Att 5008 SWT 189 ps @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
Mi[1) 3.36 dBm
i & 5.186760 GHz
20 d8m ndB 26.00 dB
o Bw 1+4.690000000 MH2|
10 dBr ML Q factor 116.1
0dem PV DAV TONA LN 1L, ,:v\x«,,\\ P A n AL
-10 d&my ‘/ \
/ \\_
.. y
-20 dem e L=
o~
20 da o i M, A
b o o ) v S
-40 dam
-S0 dém
-60 dam
CF 5.19 GHz 691 pts Span 80.0 MHz
Marker |
| Type | Ref | Tre | X-value | Y-value Function | Function Result I]
M1 | 1 5.18676 GHz 3.36 dBm nde down 44.69 MHz
T1} | 1 £.16823 GHz -22,60 dBm ndd 26.00 d&
T2 | 3 £.21203 GHz -22.58 dBm Q factor 116.1
Channel: 46
Spectrum o
Ref Level 30.00 d8m & RBW 500 kHz
Att 50d8  SWT 18.2 ys @ VBW 2 MHz Mode Auto FFT
@ LRk Max
Mi[1]) 3.46 dBm
: i 5.235900 GHz|
20 dan ndp 26.00 dB
- Bw 43.530000000 MH2
10.08 MiQ factor 120.9)
0dem ',4\-/‘-'\1‘\1,.-» ,-.f\».«/'—_/\,-l‘ {p’ww "“«Aq’w“\aﬂ\
-10 dam / \
W \12
-20 dém f/ E\’\
AR B s P e s
-40 dam
<50 d&m
-60 dBm
CF 5.23 GHz 691 pts Span 80.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result |
M1 1 52359 GHz 3.46 dém ndB down 43,53 MHz |
T1] | 5.20766 GHz | ~23.06 dBm ndd 26.00 dB |
T2 1 5.25119 GHz -22.68 dBm Q factor 120.3 ]
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26dB BW 802.11ac80
Channel: 42
Spectrum -
Ref Level 20.00 dém @ RBW 1 MHz
o Att 40 dB  SWT 22.7 ps @ VBW 3 MHz  Mode éauto FFT
@ LRk View
mi[1] 1.94 dBm
o 9.231770 GHz
2l ndg 26.00 dB
" Bw 84.980000000 MHz
10ds Q fn:t‘or 61.6
B £ >t L /l’ £
0 dBm {\_,\ IV EyeSy a4 ) AN AR AT A At ‘\
-10 de l \ﬁ
-20 dam = e
PA i
3 1 L
-30 dB8m \'\_s
O TP O T Al Ao firinf)
T )
-50 dBm:
-60 dem
CF 5.21 GHz 6591 pts Span 160.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result ||
M1 | 1 £.23177 GHz | 1,94 dBm ndB down 84,98 MHz |
T1 1 5.17064 GHz -23.77 dBm ndB 26.00 dB ‘
T2| 1 £.25562 GH2 -24.08 dém Q factor 61.6 |
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26dB BW 802.11ax20
Channel: 36

Spectrum o
Ref Level 30.00 dam W RBW 200 kHz
Att S0dB SWT 28.4 ps @ VBW S00 kHz  Mode Auto FFT
@ LFk Max
Mi[1) 3.43 dBm
- o 5.1850940 GHz
20 dBm ndB 26.00 dB
o Bw 22.171000000 MH2|
10 dBm Q fagtor 233.9
0dem IR SNDREI N e UPRTL IO SI C
-10 d&my f \
1 r] \ T2
-20 d8m 1, 2
' M
=1 o
-30 dany TR Cacrwr
o e YA g2 F—
-40 dam
-S0 dém
-60 dam
CF 5.18 GHz 691 pts Span 40.0 MHz
Marker |
| Type | Ref | Tre | X-value | ¥-value |  Function | Function Result |]
M1 | 1 5.185094 GHz | 3.43 dem nde down 22.171 MHz
T1] | 1 5.168886 GHz -22.50 dBm nds 26.00 d&
T2 | 1 5.191056 GHz -22.62 dem Q factor 233.9
Channel: 44
Spectrum o
Ref Level 30.00 dam W RBW 200 kHz
Att S0dB8  SWT 28 4 ps & VBW 500 kHz  Mode Auto FFT
@ LRk Max
mi[1] 3.83 dBm
i 5.22°90300 GHz
2l nde 26.00 dB
" Aw 21.650000000 MHZ
10d8 Q factor M1 241.5
0dBm St ..I\WVL»“M- s | oA e Ly AN “”k
-10 d&m {f
el
1/ \T12
-20 dam
dei _}7 q\\
I T
-30 dam -4 v
g Y Rl aTa VAW
-40 dam
-S0 d8m
-60 dam
CF 5.22 GHz 691 pts Span 40.0 MHz
[ Marker
| Type | Ref | Tre | X-value | Y-value Function Function Result |
M1 Pt 5.22903 GHz | 3.83 dBm ndB down 21.65 MHz
T1} | 1 5.209291 GHz -22,25 dém ndg 26,00 d&
| T2] | 1 5.230941 GHz -22.33 dBm Q factor 241.5
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Channel: 48
Spectrum o
Ref Level 30.00 dam W RBW 200 kHz
Att S0d8  SWT 28 4 ps @ VBW 500 kHz  Mode Auto FFT
@ LRk Max
mMi[1] 1.54 dBm|
& 5.2432420 GHz
2l nde 26.00 dB
" Bw 22.287000000 MHZ
10.d8m M4 factor 235.3
— ! e e e ,.,u-\
-10 d8m y X
13/ \7z
-20 deém <~ S
rd ha
30 dB at] \/\A
ol 2 I N g AW S T
-40 dam
-S0 dém
-60 dam
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker |
| Type | Ref | Tre | X-value | Y-value | Function | Function Result ||
M1 Pt 5.243242 GHz 4.54 dBm ndB down 22.287 MHz |
T1 | 1 5.228944 GHz -21.42 dem ndg 26,00 d&
| T2] 1 £.25123 GHz -21.42 dBm Q factor 235.3
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Report No.. AAEMT/EMC/220826-02-09

Spectrum

26dB BW 802.11ax40
Channel: 38

oo
v

Ref Level 30.00 d&m

W RBW

S00 kHz

Att 50d8  SWT 18.2 ys @ VBW 2 MHz Mode Auto FFT
@ LRk Max
MI[1] 9.92 dBm
5 5.199840 GHz|
20 dan ndp 26.00 dB
" Bw 43760000000 MHz
10:96 Q fattor 118.8
. b ~
0dem [:‘«mz\uk»» Purndmfi, L nnrmalan it ’\'\"'\Hf‘“'”\\
-10 dem /1
Tl 7 \I
-20 dBm ; 1;
- . %
Ry & N
Gt e e’
-40 dam
-50 d&m:
-60 dBm
CF 5.19 GHz 691 pts Span 80.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result |
M1 i £.19984 GHz 3.92 dBm nd® down 43.76 MHz |
T1] 1 5.16789 GHz | -22.06 dBm ndB 26.00 d& |
T2 1 5.21165 GHz -22.26 dem Q factor 118.8 ]
Channel: 46
Spectrum o
Ref Level 30.00 d8m W RBW 500 kHz
Att 50d8  SWT 18.2 ys @ VBW 2 MHz Mode Auto FFT
@ LPk Max
Mi[1] 3.87 dBm
s 5.236630 GHz
20 dan ndp 26.00 dB
" Bw 44.110000000 MHz
10:d8 T factor 118.7
P /‘l'\-l\ B W ot ¥ AM J!\ ',4\»-‘1' \r-’uw,\k
-10 dBm \
T1 [ \\ 12
-20 dém .
F A
J\ \
/ A
<20 derm o (e e iy
-40 dam
=50 d&m:
-60 dBm
CF 5.23 GHz 691 pts Span 80.0 MHz
Marker |
Type | Ref | Tre | X-value | Y-value Function Function Result |
M1 1 £.23683 GHz 3.87 dBm nd® down 44.11 MHz |
T1] 1 5.208 GHz | -22.14 dBm ndB 26.00 d8 |
T2 1 5.25211 GHz -22.05 dBm Q factor 118.7 ]
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26dB BW 802.11ax80

Channel: 42
Spectrum -
Ref Level 20.00 dém @ RBW 1 MHz
o ALt 40 dB  SWT 22.7 ps @ VBW 3 MHz  Mode éuto FFT
@ LRk Max
mi[1] 1.19 dBm)
o 5.239410 GHz,
20 dg nde 26.00 dB
. Aw 86370000000 MH2
A0 dBm Qfactor 11 60.7
0dBm ;ﬁ it fmpftin Lo s A i WA WA l/«}" o
( \
-10 d&m I i'
N
T \T2
-20 dam - -
/" \
-30 dam =
/ il 7.
L 9. /
hﬁq":}ﬁ" A0, Ao d J\‘—"H/\J‘\\)"\,M(
<50 d8m
-60 dBm
CF 5.21 GHz 691 pts Span 160.0 MHz
Marker |
| Type | Ref | Tre | X-value | Y-value | Function | Function Result ||
M1 1 523941 GHz 4.19 dBm ndB down B6.37 MHz |
T1 1 5.16925 GHz -21.80 dém ndg 26.00 d& \
T2] 1 £.25562 GHz -21.97 dém Q factor } 60.7
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Report No.. AAEMT/EMC/220826-02-09

Test plots as followed: CHAIN 0

Spectrum

6dB BW 802.11a
Channel: 149

(=]

Ref Level 30.00 dam
Att 50 dB

W RBW 100 kHz

SWT 56 9 ps w VBW 300 kHz  Mode Auto FFT

@ 1Pk View
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20 d8m

10 dBrr
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Function Result 1|

Type | Ref | Tre |
M1 1} 1
M2 1

5.752525 GHz |
5.736722 GHz |

0.19 dBm
-7.4% dBm

i

M2 1

16.498 MHz 3.43 dB

|

Spectrum

Channel: 157
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Ref Level 30.00 dam
Att 50 dB

W RBW 100 kHz

SWT 56 9 ps w VBW 300 kHz  Mode Auta FFT

@ 1Pk View
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10 dBrr
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2.95 d8
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0,839 dBm
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MO&EF

X-value | Y-value Function

Function Result |]

| Type | Ref | Tre |
M1 1
M2 ==t
pal M2l 1

5.792525 GHz
5.776722 GHz
16.498 MHz

0.83 dam
-6,67 dém
2,95 dg
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Spectrum
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